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Original Report Issue Date: 2024.07.25

@® No additional attachment

History of this test report

O Additional attachments were issued following record

Attachment No.

Issue Date

Description

200611-04.TR38

2021.02.17

Module report

Module ID: PD9AX210D2

RF240307009-06-003

2024.07.25

Compared to the original report of this
module, it was used for MINI PC, with
antenna changes and reduced gain.
Therefore, the radiation emission, band
edge, and AC power conduction emission
were tested with reference to the original
report.

HY- FCC Part 15E-6E WIFI Ver.1.1
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1. General Information

1.1 Applicant

MICRO COMPUTER (HK) TECH LIMITED
RM 18, 28/F, Shui On Centre, 6-8 Harbour Road, Waterfront, Wan Chai, HK, China

1.2 Manufacturer

MICRO COMPUTER (HK) TECH LIMITED
RM 18, 28/F, Shui On Centre, 6-8 Harbour Road, Waterfront, Wan Chai, HK, China

1.3 Basic Description of Equipment Under Test

Product No.

POC240307009-S002

Equipment Name

V3 3in 1 tablet

Model Number

V3, V3-001, V3-002, V3-003, V3-004, V3-005, V3-006, V3-007, V3-
008, V3-009, V3-010, V3-011, V3-012, V3-013, V3-014, V3-015, V3-
016, V3-017, V3-018, V3-019, V3-020, V3 SE

Test Model V3

Model Difference Only the model name and color are different.
Trademark minisfourm

Power Supply DC 11.55V from battery

Adapter Information

Model: PN651U
Input: 100-240V~, 50/60Hz 1.5A Max

Output: 5V==3A/9V===3A/12V==3A/15V==3A/20V===3.25A Max

Operating Temperature

0°C-45C

EUT Stage

o Product Unit eFinal-Sample

Frequency Range

For 802.11a: 5955 ~ 7115MHz

For 802.11ax-HE20: 5955 ~ 7115MHz
For 802.11ax-HE40: 5965 ~ 7085MHz
For 802.11ax-HE80: 5985 ~ 7025MHz
For 802.11ax-HE160: 6025 ~ 6985MHz

Modulation OFDMA

Data Rate (Mbps) up to 2401.9

Type of Device Client device

Antenna gain Ant1: 3.27dBi, Ant2: 2.24dBi
Antenna type PIFA Antenna

HY- FCC Part 15E-6E WIFI Ver.1.1

Page 5/129 Report No.: RF240307009-06-003




i
UL

: Hi L B
- M 7 HAIYUN

1.;1.I"Working Frequencies

802.11a

Channel Frequency Channel Frequency Channel Frequency
01 5955 MHz 05 5975 MHz 09 5995 MHz
13 6015 MHz 17 6035 MHz 21 6055 MHz
25 6075 MHz 29 6095 MHz 33 6115 MHz
37 6135 MHz 41 6155 MHz 45 6175 MHz
49 6195 MHz 53 6215 MHz 57 6235 MHz
61 6255 MHz 65 6275 MHz 69 6295 MHz
73 6315 MHz 77 6335 MHz 81 6355 MHz
85 6375 MHz 89 6395 MHz 93 6415 MHz
97 6435 MHz 101 6455 MHz 105 6475 MHz
109 5495 MHz 113 6515 MHz 117 6535 MHz
121 6555 MHz 125 6575 MHz 129 6595 MHz
133 6615 MHz 137 6635 MHz 141 6655 MHz
145 6675 MHz 149 6695 MHz 153 6715 MHz
157 6735 MHz 161 6755 MHz 165 6775 MHz
169 6795 MHz 173 6815 MHz 177 6835 MHz
181 6855 MHz 185 6875 MHz 189 6895 MHz
193 6915 MHz 197 6935 MHz 201 6955 MHz
205 6975 MHz 209 6995 MHz 213 7015 MHz
217 7035 MHz 221 7055 MHz 225 7075 MHz
229 7095 MHz 233 7115 -- --

802.11ax-HE20

Channel Frequency Channel Frequency Channel Frequency
01 5955 MHz 05 5975 MHz 09 5995 MHz
13 6015 MHz 17 6035 MHz 21 6055 MHz
25 6075 MHz 29 6095 MHz 33 6115 MHz
37 6135 MHz 41 6155 MHz 45 6175 MHz
49 6195 MHz 53 6215 MHz 57 6235 MHz
61 6255 MHz 65 6275 MHz 69 6295 MHz
73 6315 MHz 77 6335 MHz 81 6355 MHz
85 6375 MHz 89 6395 MHz 93 6415 MHz
97 6435 MHz 101 6455 MHz 105 6475 MHz
109 5495 MHz 113 6515 MHz 117 6535 MHz

HY- FCC Part 15E-6E WIFI Ver.1.1
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121 6555 MHz 125 6575 MHz 129 6595 MHz
133 6615 MHz 137 6635 MHz 141 6655 MHz
145 6675 MHz 149 6695 MHz 153 6715 MHz
157 6735 MHz 161 6755 MHz 165 6775 MHz
169 6795 MHz 173 6815 MHz 177 6835 MHz
181 6855 MHz 185 6875 MHz 189 6895 MHz
193 6915 MHz 197 6935 MHz 201 6955 MHz
205 6975 MHz 209 6995 MHz 213 7015 MHz
217 7035 MHz 221 7055 MHz 225 7075 MHz
229 7095 MHz 233 7115 -- --
802.11ax-HE40

Channel Frequency Channel Frequency Channel Frequency
03 5965 MHz 11 6005 MHz 19 6045 MHz
27 6085 MHz 35 6125 MHz 43 6165 MHz
51 6205 MHz 59 6245 MHz 67 6285 MHz
75 6325 MHz 83 6365 MHz 91 6405 MHz
99 6445 MHz 107 6485 MHz 115 6525 MHz
123 6565 MHz 131 6605 MHz 139 6645 MHz
147 6685 MHz 155 6725 MHz 163 6765 MHz
171 6805 MHz 179 6845 MHz 187 6885 MHz
195 6925 MHz 203 6965 MHz 211 7005 MHz
219 7045 MHz 227 7085 MHz -- --

802.11ax-HE80

Channel Frequency Channel Frequency Channel Frequency
07 5985 MHz 23 6065 MHz 39 6145 MHz
55 6225 MHz 71 6305 MHz 87 6385 MHz
103 6465 MHz 119 6545 MHz 135 6625 MHz
151 6705 MHz 167 6785 MHz 183 6865 MHz
199 6945 MHz 215 7025 MHz - -

HY- FCC Part 15E-6E WIFI Ver.1.1
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802.11ax-HE160

Channel Frequency Channel Frequency Channel Frequency
15 6025 MHz 47 6185 MHz 79 6345 MHz
111 6505 MHz 143 6665 MHz 175 6825 MHz
207 6985 MHz - - - -
HY- FCC Part 15E-6E WIFI Ver.1.1 Page 8 /129 Report No.: RF240307009-06-003
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2. Summary of Test Results

2.1 Summary of Test Iltems

FCC Section(s) Test Description Test Condition Verdict
15.407(a) 26dB & 99% Bandwidth Note6
15.407(b)(7) In-Band Emission Note6
15.407(a)(5), (a)(6) Transmitter power Note6
Conducted
15.407(a)(5), (a)(6) Peak Power Spectral Density (E.I.R.P) Note6
15.407(d)(6) Contention-Based Protocol Note6
15.407(g) Frequency Stability Note6
15.407(b)(6) Unwanted Emissions Radiated Pass
15.207 AC Conducted Emissions Line Conducted Pass
15.203 Antenna Requirements / Note4
Remark:

1. The analyzer plots shown in this section were all taken with a correction table loaded into the analyzer.
The correction table was used to account for the losses of the cables and attenuators used as part of the
system to connect the EUT to the analyzer at all frequencies of interest.

2. Output power test was verified over all data rates of each mode, and then choose the maximum power
output (low data rate) for final test of each channel.

3. For radiated emission test, every axis (X, Y, Z) was also verified. The test results shown in the following
sections represent the worst-case emissions.

4. The EUT have 2 PIFA antennas arrangement which was permanently attached.

EUT supports one configuration only in 802.11ax full RU mode.
For test data, please refer to the report 200611-04.TR38.

2.2 Standards or specification

47 CFR FCC Part 15, Subpart E
KDB 662911 D01 Multiple Transmitter Output v02r01

KDB 789033 D02 General UNII Test Procedures New Rules v02r01
KDB987594 D01 U-NIl 6GHz General Requirements v01r03
KDB 414788 D01 Radiated Test Site vO1rO1

ANSI C63.10:2013

HY- FCC Part 15E-6E WIFI Ver.1.1 Page 9/129 Report No.: RF240307009-06-003
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23 I'i"est Instruments

Radiated Emissions

. . Cal. date Cal. Due date
No. Equipment Manufacturer Type No. Serial No. (yyyy/mm/dd) (yyyy/mm/dd)
1 Test receiver Rohde&Schwarz ESU 100184 2024/4/24 2025/4/23
BBHA 9120D-
2 Horn Antenna Schwarzbeck 9120 D 1273 2024/4/20 2025/4/19
3 | Lowfrequency Unknown LNA 2014 2024/4/24 2025/4/23
amplifier 0920N
4 H'ggr;rsl?f‘ij:r”cy Schwarzbeck BBV 9718 284 2024/4/24 2025/4/23
5 | Loop Antenna Schwarzbeck FMZ? 5191 00029 2023/7/16 2024/7/15
6 Log periodic Schwarzbeck VULB 9168 1151 2024/4/20 2025/4/19
antenna
BBHA 9120D-
7 Horn Antenna Schwarzbeck 9120 D 1973 2024/4/20 2025/4/19
8 | Horn Antenna Schwarzbeck %"j’%* 9170#685 |  2024/7/15 2025/7/14
g | Temp&Humidity Meideshi JRI00 / 2024/4/24 2025/4/23
Recorder
RF cable(966
10 | chamber)9kHz- Unknown Unknown Unknown 2024/4/24 2025/4/23
1GHz
RF cable(966
11 | chamber)1GHz- Unknown Unknown Unknown 2024/4/24 2025/4/23
18GHz
RF cable(966
12 | chamber)18GHz Unknown Unknown Unknown 2024/4/24 2025/4/23
-40GHz
Farad Technology
13 Test software Co. Ltd EZ-EMC Ver.TW-03A2
Conducted Emission
1 Test receiver Rohde&Schwarz ESCI 100718 2024/4/24 2025/4/23
2 LISN Rohde&Schwarz ENV216 100075 2024/4/24 2025/4/23
3 Pulse limiter Rohde&Schwarz ESH3-72 102299 2024/4/24 2025/4/23
RF cable
4 (9kHz-30MHz) Unknown Unknown Unknown 2024/4/24 2025/4/23
5 | Test software Faradczecﬂgo'ogy EZ-EMC Ver. TW-03A2

HY- FCC Part 15E-6E WIFI Ver.1.1

Page 10/ 129

Report No.: RF240307009-06-003




LY

: FH L B
\,-‘ HAIYUN

24 I'i"est Mode

The EUT was supplied by and it was run in TX mode that was controlled by Master provided RF testing
program. The worst case test result was showed in the report.

Mode 1: Transmit by 802.11a (MCSO0)

Mode 2: Transmit by 802.11ax-HE20(MCSO0)

Mode 3: Transmit by 802.11ax-HE40(MCSO0)

Mode 4: Transmit by 802.11ax-HE80(MCSO0)

Mode 5: Transmit by 802.11ax-HE160 (MCSO0)

2.5Test Condition

Applicable to Environmental conditions Input Power Tested by
Freed

Unwanted Emissions 24.5°C, 53% RH AC 120V/60Hz r;ﬁugm
Freed

AC Conducted Emissions 23.9°C, 51% RH AC 120V/60Hz r;ﬁuzm

Note: Adapter supply voltage AC 120V/60Hz.

HY- FCC Part 15E-6E WIFI Ver.1.1
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2.6 Duty Cycle of Test Signal

Test result: PASS
Note: For test data, please refer to the report 200611-04. TR38.

2.7 Measurement Uncertainty

Where relevant, the following measurement uncertainty levels have been estimated for tests
performed on the EUT.

This uncertainty represents an expanded uncertainty expressed at approximately the 95%
confidence level using a coverage factor of k=2.

Uncertainty

Parameter Uncertainty
Conducted emission(9kHz~30MHz) AC main +2.72dB

Radiated emission(9kHz~30MHz) +2.66dB

Radiated emission (30MHz~1GHz) +4.62dB

Radiated emission (1GHz~18GHz) +4.86dB

Radiated emission (18GHz~40GHz) +3.80dB

2.8 Test Location

Company: Shenzhen Haiyun Standard Technical CO., Ltd.

No. 110-113, 115, 116, Block B, Jinyuan Business Building, Bao'an

Address: District, Shenzhen, China

CNAS Registration Number: | CNAS L18252

CAB identifier: CNO0145

A2LA Certificate Number: 6823.01

Telephone: 0755-26024411

HY- FCC Part 15E-6E WIFI Ver.1.1 Page 12 /129 Report No.: RF240307009-06-003
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3. Test Procedure And Results

3.1 26dB & 99% Bandwidth Measurement
3.1.1 Limit

The upper and lower frequency limits of the transmitter 99 % emission power bandwidth shall at all
times remain within the operating frequency limits.

Some transmitter categories require a specific limit for emission bandwidth. In such cases, the
emission bandwidth shall be established by testing in accordance with the relevant specified Standard.

3.1.2 Test Procedure

KDB 789033 D02v02r01- Section I1)C)1) (26dB Bandwidth)
KDB 789033 D02v02r01- Section 11)D) (99% Bandwidth)

3.1.3 Test Setup
26dB Bandwidth

1. The analyzers’ automatic bandwidth measurement capability was used to perform the 26dB bandwidth
2. RBW = approximately 1% of the emission bandwidth.

3. VBW>RBW

4. Detector = Peak.

5. Trace mode = max hold.

6. Measure the maximum width of the emission that is 26 dB down from the maximum of the emission.
Compare this with the RBW setting of the analyzer. Readjust RBW and repeat measurement as needed until
the RBW/EBW ratio is approximately 1%.

99% Bandwidth

Set center frequency to the nominal EUT channel center frequency.
RBW = 1% to 5% of the OBW

VBW 2= 3 RBW

Span = 1.5 times to 5 times the OBW

Detector = peak

Trace mode = max hold

Allow the trace to stabilize

© N o o A~ wDbh =

Use the 99% power bandwidth function of the instrument.

HY- FCC Part 15E-6E WIFI Ver.1.1 Page 13 /129 Report No.: RF240307009-06-003
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3.1.4 Test Setup

Note: For test data, please refer to the report 200611-04.TR38.
3.1.5 Test Result

3.1.5.1 Emission Bandwidth

Test result: PASS

Note: For test data, please refer to the report 200611-04. TR38.
3.1.5.2 Occupied channel bandwidth

Test result: PASS
Note: For test data, please refer to the report 200611-04. TR38.

HY- FCC Part 15E-6E WIFI Ver.1.1 Page 14 /129 Report No.: RF240307009-06-003
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3.éll‘Transmitter power

3.2.1 Limit

The following limits shall apply to indoor access points devices:

a. the maximum e.i.r.p. spectral density shall not exceed 5dBm/MHz and

b. the maximum e.i.r.p. over the 5925-7125 MHz frequency band shall not exceed 30dBm.

3.2.2 Test Procedure

Note: For test data, please refer to the report 200611-04.TR38.

3.2.3 Test Setup

Note: For test data, please refer to the report 200611-04.TR38.

HY- FCC Part 15E-6E WIFI Ver.1.1 Page 15/129 Report No.: RF240307009-06-003
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3.2.4 Test Result

et Vel - Frequency Max. Conducted Gain EIRP | EIRPLimit e
[MHz] Output Power [dBm] [dBi] [dBm] [dBm]
Ant1 5955 4.59 3.27 7.86 <30 PASS
Ant2 5955 3.64 2.24 5.88 <30 PASS
Ant1 6175 3.90 3.27 717 <30 PASS
Ant2 6175 418 2.24 6.42 <30 PASS
Ant1 6415 3.90 3.27 717 <30 PASS
Ant2 6415 4.33 2.24 6.57 <30 PASS
Ant1 6435 4.22 3.27 7.49 <30 PASS
Ant2 6435 4.36 2.24 6.60 <30 PASS
Ant1 6475 4.05 3.27 7.32 <30 PASS
Ant2 6475 4.36 2.24 6.60 <30 PASS
Ant1 6515 4.22 3.27 7.49 <30 PASS
Ant2 6515 3.92 2.24 6.16 <30 PASS
Ant1 6535 4.06 3.27 7.33 <30 PASS
1A Ant2 6535 4.40 2.24 6.64 <30 PASS
Ant1 6695 4.34 3.27 7.61 <30 PASS
Ant2 6695 4.29 2.24 6.53 <30 PASS
Ant1 6855 419 3.27 7.46 <30 PASS
Ant2 6855 4.56 2.24 6.80 <30 PASS
Ant1 6895 4.16 3.27 743 <30 PASS
Ant2 6895 4.54 2.24 6.78 <30 PASS
Ant1 6995 413 3.27 7.40 <30 PASS
Ant2 6995 3.65 2.24 5.89 <30 PASS
Ant1 7095 4.24 3.27 7.51 <30 PASS
Ant2 7095 3.72 2.24 5.96 <30 PASS
Ant1 7115 1.46 3.27 473 <30 PASS
Ant2 7115 0.63 2.24 2.87 <30 PASS
Ant1 5955 4.98 3.27 8.25 <30 PASS
Ant2 5955 4.09 2.24 6.33 <30 PASS
MIMO Ant1 5955 0.91 3.27 4.18 <30 PASS
MIMO Ant2 5955 1.60 2.24 3.84 <30 PASS
total 5955 4.28 3.27 7.55 <30 PASS
11AX20MIMO Ant1 6175 4.65 3.27 7.92 <30 PASS
Ant2 6175 423 2.24 6.47 <30 PASS
MIMO Ant1 6175 1.55 3.27 4.82 <30 PASS
MIMO Ant2 6175 1.29 2.24 3.53 <30 PASS
total 6175 4.43 3.27 7.70 <30 PASS
Ant1 6415 4.93 3.27 8.20 <30 PASS
Ant2 6415 4.37 2.24 6.61 <30 PASS

HY- FCC Part 15E-6E WIFI Ver.1.1 Page 16/ 129 Report No.: RF240307009-06-003
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MIMO Ant1 6415 1.73 3.27 5.00 <30 PASS
MIMO Ant2 6415 1.09 2.24 3.33 <30 PASS
total 6415 4.43 3.27 7.70 <30 PASS
Ant1 6435 4.73 3.27 8.00 <30 PASS
Ant2 6435 4.83 2.24 7.07 <30 PASS
MIMO Ant1 6435 1.64 3.27 4.91 <30 PASS
MIMO Ant2 6435 1.43 2.24 3.67 <30 PASS
total 6435 4.55 3.27 7.82 <30 PASS
Ant1 6475 4.57 3.27 7.84 <30 PASS
Ant2 6475 4.50 2.24 6.74 <30 PASS
MIMO Ant1 6475 1.39 3.27 4.66 <30 PASS
MIMO Ant2 6475 1.01 2.24 3.25 <30 PASS
total 6475 4.21 3.27 7.48 <30 PASS
Ant1 6515 4.44 3.27 7.71 <30 PASS
Ant2 6515 4.35 2.24 6.59 <30 PASS
MIMO Ant1 6515 1.35 3.27 4.62 <30 PASS
MIMO Ant2 6515 1.08 2.24 3.32 <30 PASS
total 6515 4.23 3.27 7.50 <30 PASS
Ant1 6535 4.42 3.27 7.69 <30 PASS
Ant2 6535 4.43 2.24 6.67 <30 PASS
MIMO Ant1 6535 1.13 3.27 4.40 <30 PASS
MIMO Ant2 6535 0.98 2.24 3.22 <30 PASS
total 6535 4.07 3.27 7.34 <30 PASS
Ant1 6695 4.06 3.27 7.33 <30 PASS
Ant2 6695 4.24 2.24 6.48 <30 PASS
MIMO Ant1 6695 1.29 3.27 4.56 <30 PASS
MIMO Ant2 6695 1.28 2.24 3.52 <30 PASS
total 6695 4.30 3.27 7.57 <30 PASS
Ant1 6855 4.29 3.27 7.56 <30 PASS
Ant2 6855 4.77 2.24 7.01 <30 PASS
MIMO Ant1 6855 1.82 3.27 5.09 <30 PASS
MIMO Ant2 6855 1.18 2.24 3.42 <30 PASS
total 6855 4.52 3.27 7.79 <30 PASS
Ant1 6875 4.76 3.27 8.03 <30 PASS
Ant2 6875 4.77 2.24 7.01 <30 PASS
MIMO Ant1 6875 1.31 3.27 4.58 <30 PASS
MIMO Ant2 6875 1.71 2.24 3.95 <30 PASS
total 6875 4.52 3.27 7.79 <30 PASS
Ant1 6995 4.79 3.27 8.06 <30 PASS
Ant2 6995 4.83 2.24 7.07 <30 PASS
MIMO Ant1 6995 1.32 3.27 4.59 <30 PASS
MIMO Ant2 6995 1.09 2.24 3.33 <30 PASS
total 6995 4.22 3.27 7.49 <30 PASS

HY- FCC Part 15E-6E WIFI Ver.1.1 Page 17 /129 Report No.: RF240307009-06-003
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Ant1 7095 4.76 3.27 8.03 <30 PASS
Ant2 7095 4.84 2.24 7.08 <30 PASS
MIMO Ant1 7095 1.55 3.27 4.82 <30 PASS
MIMO Ant2 7095 1.04 2.24 3.28 <30 PASS
total 7095 4.31 3.27 7.58 <30 PASS
Ant1 7115 0.73 3.27 4.00 <30 PASS
Ant2 7115 0.38 2.24 2.62 <30 PASS
MIMO Ant1 7115 -2.39 3.27 0.88 <30 PASS
MIMO Ant2 7115 -2.44 2.24 -0.20 <30 PASS
total 7115 0.60 3.27 3.87 <30 PASS
Ant1 5965 7.58 3.27 10.85 <30 PASS
Ant2 5965 8.13 2.24 10.37 <30 PASS
MIMO Ant1 5965 4.84 3.27 8.1 <30 PASS
MIMO Ant2 5965 4.29 2.24 6.53 <30 PASS
total 5965 7.58 3.27 10.85 <30 PASS
Ant1 6165 7.74 3.27 11.01 <30 PASS
Ant2 6165 7.82 2.24 10.06 <30 PASS
MIMO Ant1 6165 4.56 3.27 7.83 <30 PASS
MIMO Ant2 6165 4.06 2.24 6.30 <30 PASS
total 6165 7.33 3.27 10.60 <30 PASS
Ant1 6405 7.90 3.27 11.17 <30 PASS
Ant2 6405 7.89 2.24 10.13 <30 PASS
MIMO Ant1 6405 4.86 3.27 8.13 <30 PASS
MIMO Ant2 6405 4.33 2.24 6.57 <30 PASS
total 6405 7.61 3.27 10.88 <30 PASS
Ant1 6445 7.85 3.27 11.12 <30 PASS
11AX40MIMO Ant2 6445 8.15 2.24 10.39 <30 PASS
MIMO Ant1 6445 4.65 3.27 7.92 <30 PASS
MIMO Ant2 6445 4.49 2.24 6.73 <30 PASS
total 6445 7.58 3.27 10.85 <30 PASS
Ant1 6485 7.54 3.27 10.81 <30 PASS
Ant2 6485 7.08 2.24 9.32 <30 PASS
MIMO Ant1 6485 3.91 3.27 7.18 <30 PASS
MIMO Ant2 6485 3.64 2.24 5.88 <30 PASS
total 6485 6.79 3.27 10.06 <30 PASS
Ant1 6525 7.48 3.27 10.75 <30 PASS
Ant2 6525 7.92 2.24 10.16 <30 PASS
MIMO Ant1 6525 4.50 3.27 7.77 <30 PASS
MIMO Ant2 6525 4.18 2.24 6.42 <30 PASS
total 6525 7.35 3.27 10.62 <30 PASS
Ant1 6685 7.67 3.27 10.94 <30 PASS
Ant2 6685 7.51 2.24 9.75 <30 PASS
MIMO Ant1 6685 4.32 3.27 7.59 <30 PASS
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MIMO Ant2 6685 4.03 2.24 6.27 <30 PASS
total 6685 7.19 3.27 10.46 <30 PASS
Ant1 6845 7.70 3.27 10.97 <30 PASS
Ant2 6845 7.82 2.24 10.06 <30 PASS

MIMO Ant1 6845 4.56 3.27 7.83 <30 PASS

MIMO Ant2 6845 3.99 2.24 6.23 <30 PASS
total 6845 7.29 3.27 10.56 <30 PASS
Ant1 6885 7.80 3.27 11.07 <30 PASS
Ant2 6885 7.56 2.24 9.80 <30 PASS

MIMO Ant1 6885 4.52 3.27 7.79 <30 PASS

MIMO Ant2 6885 3.90 2.24 6.14 <30 PASS
total 6885 7.23 3.27 10.50 <30 PASS
Ant1 7085 7.91 3.27 11.18 <30 PASS
Ant2 7085 8.12 2.24 10.36 <30 PASS

MIMO Ant1 7085 4.36 3.27 7.63 <30 PASS

MIMO Ant2 7085 4.00 2.24 6.24 <30 PASS
total 7085 7.19 3.27 10.46 <30 PASS
Ant1 5985 10.96 3.27 14.23 <30 PASS
Ant2 5985 10.16 2.24 12.40 <30 PASS

MIMO Ant1 5985 8.01 3.27 11.28 <30 PASS

MIMO Ant2 5985 7.78 2.24 10.02 <30 PASS
total 5985 10.91 3.27 14.18 <30 PASS
Ant1 6145 10.79 3.27 14.06 <30 PASS
Ant2 6145 10.85 2.24 13.09 <30 PASS

MIMO Ant1 6145 7.69 3.27 10.96 <30 PASS

MIMO Ant2 6145 7.61 2.24 9.85 <30 PASS
total 6145 10.66 3.27 13.93 <30 PASS
Ant1 6385 10.44 3.27 13.71 <30 PASS
Ant2 6385 10.27 2.24 12.51 <30 PASS

11AX8OMIMO MIMO Ant1 6385 7.11 3.27 10.38 <30 PASS

MIMO Ant2 6385 6.82 2.24 9.06 <30 PASS
total 6385 9.98 3.27 13.25 <30 PASS
Ant1 6465 10.69 3.27 13.96 <30 PASS
Ant2 6465 10.16 2.24 12.40 <30 PASS

MIMO Ant1 6465 7.61 3.27 10.88 <30 PASS

MIMO Ant2 6465 7.22 2.24 9.46 <30 PASS
total 6465 10.43 3.27 13.70 <30 PASS
Ant1 6545 10.18 3.27 13.45 <30 PASS
Ant2 6545 10.02 2.24 12.26 <30 PASS

MIMO Ant1 6545 7.64 3.27 10.91 <30 PASS

MIMO Ant2 6545 7.59 2.24 9.83 <30 PASS
total 6545 10.63 3.27 13.90 <30 PASS
Ant1 6625 10.68 3.27 13.95 <30 PASS

HY- FCC Part 15E-6E WIFI Ver.1.1 Page 19/129 Report No.: RF240307009-06-003



i
RULLES

: Hj L B
- M 7 HAIYUN

"-I-‘.

Ant2 6625 10.98 2.24 13.22 <30 PASS
MIMO Ant1 6625 7.85 3.27 11.12 <30 PASS
MIMO Ant2 6625 7.53 2.24 9.77 <30 PASS

total 6625 10.70 3.27 13.97 <30 PASS

Ant1 6785 10.69 3.27 13.96 <30 PASS

Ant2 6785 10.95 2.24 13.19 <30 PASS
MIMO Ant1 6785 7.94 3.27 11.21 <30 PASS
MIMO Ant2 6785 7.73 2.24 9.97 <30 PASS

total 6785 10.85 3.27 14.12 <30 PASS

Ant1 6865 10.65 3.27 13.92 <30 PASS

Ant2 6865 10.55 2.24 12.79 <30 PASS
MIMO Ant1 6865 7.34 3.27 10.61 <30 PASS
MIMO Ant2 6865 6.58 2.24 8.82 <30 PASS

total 6865 9.99 3.27 13.26 <30 PASS

Ant1 6945 10.86 3.27 14.13 <30 PASS

Ant2 6945 10.56 2.24 12.80 <30 PASS
MIMO Ant1 6945 8.03 3.27 11.30 <30 PASS
MIMO Ant2 6945 7.46 2.24 9.70 <30 PASS

total 6945 10.76 3.27 14.03 <30 PASS

Ant1 7025 10.89 3.27 14.16 <30 PASS

Ant2 7025 10.51 2.24 12.75 <30 PASS
MIMO Ant1 7025 8.08 3.27 11.35 <30 PASS
MIMO Ant2 7025 7.80 2.24 10.04 <30 PASS

total 7025 10.95 3.27 14.22 <30 PASS

Ant1 6025 13.87 3.27 17.14 <30 PASS

Ant2 6025 13.72 2.24 15.96 <30 PASS
MIMO Ant1 6025 10.54 3.27 13.81 <30 PASS
MIMO Ant2 6025 9.87 2.24 12.11 <30 PASS

total 6025 13.23 3.27 16.50 <30 PASS

Ant1 6345 13.89 3.27 17.16 <30 PASS

Ant2 6345 13.35 2.24 15.59 <30 PASS
MIMO Ant1 6345 10.51 3.27 13.78 <30 PASS
MIMO Ant2 6345 10.03 2.24 12.27 <30 PASS

11AX160MIMO total 6345 13.29 3.27 16.56 <30 PASS

Ant1 6505 13.48 3.27 16.75 <30 PASS

Ant2 6505 13.08 2.24 15.32 <30 PASS
MIMO Ant1 6505 10.70 3.27 13.97 <30 PASS
MIMO Ant2 6505 10.27 2.24 12.51 <30 PASS

total 6505 13.50 3.27 16.77 <30 PASS

Ant1 6665 13.25 3.27 16.52 <30 PASS

Ant2 6665 13.10 2.24 15.34 <30 PASS
MIMO Ant1 6665 10.53 3.27 13.80 <30 PASS
MIMO Ant2 6665 10.45 2.24 12.69 <30 PASS

HY- FCC Part 15E-6E WIFI Ver.1.1 Page 20/ 129 Report No.: RF240307009-06-003



RULLES

: FH L B
- M 7 HAIYUN

"-I-‘.

total 6665 13.50 3.27 16.77 <30 PASS
Ant1 6985 13.79 3.27 17.06 <30 PASS
Ant2 6985 12.34 2.24 14.58 <30 PASS
MIMO Ant1 6985 10.74 3.27 14.01 <30 PASS
MIMO Ant2 6985 9.83 2.24 12.07 <30 PASS
total 6985 13.32 3.27 16.59 <30 PASS

The EIRP power and PSD EIRP (dBm) is calculated by adding the declared maximum antenna gain (3.27dBi)
to the measured conducted power in accordance with KDB 662911 D01 v02r01. All transmit signals are
completely uncorrelated with each other. Therefore, Directional gain = GANT = 3.27 dBi.

Note: The current directional gain is lower than the original directional gain, which does not affect the judgment.
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3.3 Power Spectral Density Measurement
3.3.1 Limit

The following limits shall apply to standard client devices:
a. the maximum e.i.r.p. spectral density shall not exceed 5dBm/MHz.

3.3.2 Test Procedure
Note: For test data, please refer to the report 200611-04.TR38.

3.3.3 Test Setting

—_

Analyzer was set to the center frequency of the UNII channel under investigation

2. Span was set to encompass the entire 26dB EBW of the signal.

3. RBW=1MHz

4. VBW =3MHz

5. Number of sweep points 22 x(span /RBW)

6. Detector = power averaging (Average)

7. Sweep time = auto

8.  Trigger = free run

9. Use the peak search function on the instrument to find the peak of the spectrum and record its value.
10. Add 10*log(1/x), where x is the duty cycle, to the measured power in order to compute the average
power during the actual transmission times (because the measurement represents an average over both the

on and off times of the transmission). For example, add 10*log(1/0.25) = 6 dB if the duty cycle is 25 percent

3.3.4 Test Setup

Note: For test data, please refer to the report 200611-04.TR38.

3.3.5 Result

Test result: PASS

Note: For test data, please refer to the report 200611-04.TR38.

Note: The current directional gain is lower than the original directional gain, which does not affect the judgment.
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3.4 In-Band Emission Measurement
3.4.1 TestLimit

Suppressed by 20 dB at 1 MHz outside of the channel edge. (The channel edge is defined as the 26-
dB point on either side of the carrier center frequency.)

Suppressed by 28 dB at one channel bandwidth from the channel center.

Suppressed by 40 dB at one- and one-half times the channel bandwidth from the channel center.
3.4.2 Test Procedure
Note: For test data, please refer to the report 200611-04.TR38.

3.4.3 Test Setting

Emissions Mask Reference Level Measurement

1. Set the span to encompass the entire 26 dB EBW of the signal.

2. Set RBW = same RBW used for 26 dB EBW measurement.

3. SetVBW =3 X RBW.

4. Number of points in sweep 2 [2 x span / RBW].

5. Sweep time = auto.

6. Detector = RMS.

7. Trace average at least 100 traces in power averaging (rms) mode.

®

Use the peak search function on the instrument to find the peak of the spectrum.

In-Band Emission

1. Using the measuring equipment limit line function, develop the emissions mask based on rule.
2. Adjust the span to encompass the entire mask as necessary.
3. Clear trace.

4. Trace average at least 100 traces in power averaging (rms) mode.

3.4.4 Adjust the reference level as necessary so that the crest of the channel touches the top of the emission

mask
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3.4.5 Test Setup

Note: For test data, please refer to the report 200611-04.TR38.

3.4.6 The Result

Test result: PASS
Note: For test data, please refer to the report 200611-04.TR38.
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3.5 Frequency Stability Measurement
3.5.1 Limit

Manufactures of U-NII devices are responsible for ensuring frequency stability such that an emission is maintained within

the band of operation under all conditions of normal operation as specified in the user’'s manual.

3.5.2 Test Procedure

Frequency Stability Under Temperature Variations:

The equipment under test was connected to an external AC or DC power supply and input rated voltage. RF output was
connected to a frequency counter or spectrum analyzer via feed through attenuators. The EUT was placed inside the
temperature chamber. Set the spectrum analyzer RBW low enough to obtain the desired frequency resolution and measure
EUT 20°C operating frequency as reference frequency. Turn EUT off and set the chamber temperature to highest. After the
temperature stabilized for approximately 30 minutes recorded the frequency. Repeat step measure with 10°C decreased
per stage until the lowest temperature reached.

Frequency Stability Under Voltage Variations:

Set chamber temperature to 20°C. Use a variable AC power supply / DC power source to power the EUT and set the
voltage to rated voltage. Set the spectrum analyzer RBW low enough to obtain the desired frequency resolution and
recorded the frequency.

Reduce the input voltage to specify extreme voltage variation (x15%) and endpoint, record the maximum frequency
change.

3.5.3 Test Setup

Note: For test data, please refer to the report 200611-04.TR38.
3.5.4 The Result

Test result: PASS
Note: For test data, please refer to the report 200611-04.TR38.
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3.6 Contention Based Protocol Measurement
3.6.1 Test Limit

Unlicensed indoor low power device must detect co-channel radio frequency power that is at least -
62dBm (The threshold is referenced to a 0dBi antenna gain.) or low.

Indoor low power device must detect an AWGN signal with 90% (or better) level of certainty.
3.6.2 Test Procedure

Note: For test data, please refer to the report 200611-04.TR38.
Test was performed in accordance with method of KDB 987594 D02v01- Section |

3.6.3 Test Setting

1. Configure the EUT to transmit with a constant duty cycle.

2. Set the operating parameters of the EUT including power level, operating frequency, modulation and bandwidth.

3. Set the signal analyzer center frequency to the nominal EUT channel center frequency. The span range of the signal
analyzer shall be between two times and five times the OBW of the EUT.

Connect the output port of the EUT to the signal analyzer 2. Ensure that the attenuator 2 provides enough attenuation to not
overload the signal analyzer 2 receiver.

4. Monitoring the signal analyzer 2, verify the EUT is operating and transmitting with the parameters set at step two.

5. Using an AWGN signal source, generate a 10 MHz-wide AWGN signal. Use Table 1 of KDB 987594 to determine the
center frequency of the 10 MHz AWGN signal relative to the EUT’s channel bandwidth and center frequency.

6. Set the AWGN signal power to an extremely low level. Connect the AWGN signal source, via a 3-dB splitter, to the
signal analyzer 1 and the EUT as shown in below figure.

7.  Transmit the AWGN signal (RF ON) and verify its characteristics on the signal analyzer 1.

8.  Monitor the signal analyzer 2 to verify if the AWGN signal has been detected and the EUT has ceased transmission. If
the EUT continues to transmit, then incrementally increase the AWGN signal power level until the EUT stops transmitting.
9. Determine and record the AWGN signal power level (at the EUT’s antenna port) at which the EUT ceased
transmission. Repeat the procedure at least 10 times to verify the EUT can detect an AWGN signal with 90% (or better)
level of certainty.

10. Refer to Table 1 to determine number of times the detection threshold testing needs to be repeated. If testing is
required more than once, then go back to step 5, choose a different center frequency for the AWGN signal and repeat the
process.
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3.6'.4'1 Test Setup

Antenna Port

v

Compamon

Device

Atten

AWGN Signal Level

AWGN Signal
Saurce
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3.6.5 Test Result

Incumbent Signal AWGN Signal
Detection
Test | Bandwidth | Freq. | Interference | Level (Refer to Antenna Level (at Detected » Limit | Test
Channel|  (MHz) (MHz) | Freq.(MHz)| 0dBi Antenna) Gain (dBi) Antenna Port) | Number Pro:::lllty (%) |Result
(dBm) (dBm)
Operation Band: U-NII 5
37 20 6135 6135 -75.82 3.27 -72.55 10 100 90 Pass
39 160 6185 6110 -69.09 3.27 -65.82 10 100 90 Pass
39 160 6185 6185 -70.12 3.27 -66.85 10 100 90 | Pass
39 160 6185 6260 -68.71 3.27 -65.44 10 100 90 Pass
Operation Band: U-NIl 6
101 20 6455 6455 -74.51 3.27 -71.24 10 100 90 | Pass
103 80 6465 6430 -68.70 3.27 -65.43 10 100 90 | Pass
103 80 6465 6465 -70.82 3.27 -67.55 10 100 90 | Pass
103 80 6465 6500 -69.23 3.27 -65.96 10 100 90 | Pass
Operation Band: U-NII 7
149 20 6695 6695 -75.06 3.27 -71.79 10 100 90 | Pass
151 160 6665 6590 -71.49 3.27 -68.22 10 100 90 | Pass
151 160 6665 6665 -70.82 3.27 -67.55 10 100 90 | Pass
151 160 6665 6740 -69.23 3.27 -65.96 10 100 90 | Pass
Operation Band: U-NII 8
213 20 7015 7015 -74.54 3.27 -71.27 10 100 90 Pass
215 160 6985 6910 -71.72 3.27 -68.45 10 100 90 Pass
215 160 6985 6985 -70.74 3.27 -67.47 10 100 90 Pass
215 160 6985 7060 -71.85 3.27 -68.58 10 100 90 Pass

Note 1: Incumbent Signal Level = AWGN Signal Level (at Antenna port) — Antenna Gain, it's equivalent to incumbent signal level with

reference to a 0dBi antenna gain, and this power level is less than or equal to the detection threshold (-62 dBm).

Note 2: AWGN Signal Level at antenna port is the actual injected level at antenna port
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. AWGN Signal Level
Test Channel SRR ek lilEEEEe [Fies (at Antenna Port) EUT Status
(MHz) (MHz) (MHz) (dBm)
Operation Band: U-NII 5
-72.55 Stop transmission
37 20 6135 6135
-75.82 Stop but with Beacon signal
-65.82 Stop transmission
39 160 6185 6110
-69.09 Stop but with Beacon signal
-66.85 Stop transmission
39 160 6185 6185
-70.12 Stop but with Beacon signal
-65.44 Stop transmission
39 160 6185 6260
-68.71 Stop but with Beacon signal
Operation Band: U-NIl 6
-71.24 Stop transmission
101 20 6455 6455
-74.51 Stop but with Beacon signal
-65.43 Stop transmission
103 80 6465 6430
-68.70 Stop but with Beacon signal
-67.55 Stop transmission
103 80 6465 6465
-70.82 Stop but with Beacon signal
-65.96 Stop transmission
103 80 6465 6500
-69.23 Stop but with Beacon signal
Operation Band: U-NII 7
-71.79 Stop transmission
149 20 6695 6695
-75.06 Stop but with Beacon signal
-68.22 Stop transmission
151 160 6665 6590
-71.49 Stop but with Beacon signal
-67.55 Stop transmission
151 160 6665 6665
-70.82 Stop but with Beacon signal
-65.96 Stop transmission
151 160 6665 6740
-69.23 Stop but with Beacon signal
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Operation Band: U-NII 8
-71.27 Stop transmission
213 20 7015 7015
-74.54 Stop but with Beacon signal
-68.45 Stop transmission
215 160 6985 6910
-71.72 Stop but with Beacon signal
-67.47 Stop transmission
215 160 6985 6985
-70.74 Stop but with Beacon signal
-68.58 Stop transmission
215 160 6985 7060
-71.85 Stop but with Beacon signal

AWGN Signal Level (at Antenna Port) Calibration Plots (NII-5 Band)

802.11ax-HE20 / CH37

802.11ax-HE160 / CH47 (Low Edge)
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AWGN Signal Level (at Antenna Port) Calibration Plots (NII-6 Band)

802.11ax-HE20 / CH101
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.11ax-HE80 / CH103 (Low Edge)
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AWGN Signal Level (at Antenna Port) Calibration Plots (NII-7 Band)

802.11ax-HE20 / CH149

802.11ax-HE160 / CH143 (Low Edge)
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802.11ax-HE160 / CH143 (Middle)

802.11ax-HE160 / CH143 (High Edge)
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AWGN Signal Level (at Antenna Port) Calibration Plots (NII-8 Band)

802.11ax-HE20 / CH213

802.11ax-HE160 / CH207 (Low Edge)
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[¥Res BW 1.0000 MHz

Total Channel Pawer

Total Power Speciral Density

inputZ 500 Atten 0B g Fres Run  Cantsr Freq: 7025000000 GHz
o GCarrRCal  Preamps Off Gate: 0 vl
FreqRet Inl(S)  #PNO.Fast

Ref Value -20.00 d8m

A S i e

it

#Video BW 1.0000 MHz" Span 20 MHz|
Sweep 1.00 ms (1001 pts)

|Specirum Analyzer 1
KEYSIGHT Imput RF inpat 2. Atien 0 4B g Froe Run
a Gate:

B CorrCCarrRCal  Preamp: Off
FioqRef. It (S)  #PNO:

Ref Valus -20.00 d8m

Ganter Froq: 7060000000 GHz
Auglioia

Nona

i tnssactiadyho,

rolh e

Conter 7.06000 GHz
#Res BW 1.0000 MHz

#Video BW 3.0000 MHz'

Total Channel Pawer

Total Power Speciral Density

Ol ?

Span 20 MHz
Sweep 1.00 ms (1001 pts)
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EUT TX stop

802.11ax-HE20 / CH37

802.11ax-HE160 / CH47

|Spectnum Anatyzer

iAtten: 20 dB
reamp. ©

r
Freamp. OF W

pppp

Ref Level 10.00 dBm

Center 6135000000 GHz Span 0 Ha]
Res BW 3.0 MH2 Sweep 12.0 5 (30001 pts)

802.11ax-HE20 / CH101

|Spectrum Anatyzer 1
Sh

|Swept
KEYSIGHT Input RF \Atian. 20 dB
R

T
Preamp; Off

Ref Level 10.00 d8m

PPPPP

4.42 dBm|

AUTO TUNE

Freq Oft
OHz
Axls Scale
span 0 Hzl | g
Sweep 12.05 (30001 pts)| | i

500 (#Aten:20dB  PNO Fast 1
CCorRCal  Preamp OF  Gale OF

#hvg Type: Powes (RMS]
o Trig: Free Run
Freq Rel. Int IF Gain. Low

ig Track OF

pppp

Ref Level 10.00 dBm

Span 0 Hz|
Sweep 12.0 5 (30001 pts)|

Frecrae sl |+

|Swept SA
KEYSIGHT Irput RF

WAtian 2008 [PNO: Fast
AL Preamp; Off Gate: 0

o Cor CCor Gate: O
i Auko Freq Rol. Int (3 IF Gain: Low
SigTre

Ref Level 10.00 d8m

[Center 6465000000 GHz
Res BW 2.0 MHz

Mkri 2.
3.44 dB

Span 0 Hz,
Sweep 12.05 (30001 pts)

802.11ax-HE160 / CH143

g Type: Powes (R)

WAllan: 2008 PNO. Fast
Gals 0 Trg. Free Run

Preamp: OFf off o
IF Gain: Low v
i Track O

PPPPP

Freq Ret. Inl ()

Mkr1

Ref Level 10.00 dBm 4.24 dBm)|

Span 0 Hz]
Sweep 12.0 5 {30001 pts)

inputZ 500 HAtin 2008 [PNO. Fast
CorCConRCal  Preamp: Off Gats: Off
Freq Ref. Int (5} IF Gain: Low

Sig Track O

Ref Level 10.00 d8m

HAvg Type: Power (1)
Tog: Free Run

pPPPPP
Mkr1

‘Swept Span
Zea Span

Span 0 Hz,
Sweep 12.05 (30001 pts)

802.11ax-HE20 / CH213

[gpecrm araaer 1 R

KEYSIGHT Input R
RLo = ign

IputZ 500 #Aten' 20dB  PNO Fast hvg Type: Power (RMS]|
o Cor CCorRCal  Preamp OF  Gala OF Trig: Free Rur
Ao Freq Ret. Inl (5 IF Gain: Low

Sig Track O pepp

Scale/Div 10 dB Ref Level 10.00 dBm

Span 0 Hz]
Sweep 12.0 5 (30001 pts)|

Frequency

[Spectnm Arayzer "+

KEYSIGHT lpu i
RL

inputZ 500 HAtien 2008 PNO Fast

Corr CConRCal  Preamp: Off Gate: Off

Freq Ref.int (3} IF Gain: Low
Sig Track O

K Ao

Ref Level 10.00 d8m

[center 6.985000000 GHz
Res BW 3.0 MHz

Frequency
g Type: Pawes (RMS] :
Tiig: Free Run ¥
GHz
prppP
Mkr1 2
4.02 dBm|

Span 0 Hz|
Sweep 12.05 (30001 pts)
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EUT TX Waveform

802.11ax-HE20 / CH37

802.11ax-HE160 / CH47

[Spectrum 1
|ocou

Scale/Div 10.0 a8

onter 6.13500 GHz
L¥Ros BW 43000 kHz

input Z 500
e

Corr CCorr R
Fieq Rel. Int [

Atien: 16 6B
Cal  Preamp: OF
Gain. Low

Ref Lv Offset 24.57 dB
Ref Value 10.00 dBm

#Video BW 1.3000 MHz

Total Power

Tng: Free Run
Gale OF

Canter Freq: 6175000000
AvglHold: 100/100
Rado 5

Mkr1 6.1

Span 40 MHz|
Sweep 1.00 ms (1001 pts)

Anaiyzer 1 +

Scale/Div 10.0 4B

Center 6.1850 GHz
[#Res BW 4.0000 MHz

IAlien: 16 d&

Trg. Free Run
Preamp; Off Gate: Off

Gain. Low
Ref Lvl Offset 24.08 d8
Ref Valus 10.00 d8m

2:000000 Mz
Auto

#Video BW 8.0000 MHz Span 320 MHz

‘Sweep 1.00 ms (1001 pts)

Total Power

Power

| Spactrum. 1

[ocou
input
I

Conter 6.45500 GHz
LR

Transmit Freq Errar
¥ 0B Bandwicth

9 wll[?

Zwa

Cor Cal
Fieq Rel. Inl (S)

Atten 16 6B Trig Free Run
Gala: OF

Preamp; OFf Gal
#F Gain. Low

Ref Lvl Offset 25.05 dB
Ref Value 10.00 dBm

#Video BW 1.3000 MHz

Total Power

Span 40 MHz,
Sweep 1.00 ms (1001 pts)

802.11ax-HE20 / CH149

500
Corr CCarrRCal
Freq Rel. Int (S}

Scale/Div 10.0dB

[

Center 646500 GHz

Ocoupied Bandwidth
77.681 MHz

Tranemit Freq Error

¥ 6B Bandwidth

Atien: 16 d&

Trig. Free Run
Preamp; Off Gate, Off

Canter Freq: 6465000000 G
AvglH

i Low

Ref Ll Offset 24.34 48
Ref Value 10.00 dBm

e CF Step
16:000000 MHz

#Video BW 5.0000 MHz Span 160 MHz

Sweep 1.00 ms (1001 pts)

Total Power

Power

[Specnam Anatyzer 1 +
|Ocoupied BW

KEYSIGHT lnput RF

RL o i Ao
1 Graph

SealeDiv 10.0 48

Conter 6.69500 GHz
[#Ros BW 430,00 kHz

2 Matrics

Transmit Freq Errar
x dB Bandwidth

put 2
Soar CGarr RCal
Froq Ref.Int (5

00 JAten 1608 Tng: Free Run
Preamp. Off Gata O
#F Gain: Low

Ref Lv Offset 24.97 dB
Ref Value 10.00 dBm

#Video BW 1.3000 MHz

Cantor Freq 6695000000 G

AvglHold: 100100

Rao 511 Nonia

Mkr1 6.701 Hz
41 dBm

Span 40 MHz|
Sweep 1.00 ms (1001 pts)

[Spectrum Anaiyzer 1 +
|Occupied BW

KEYSIGHT Input RF

RL - s

input 250 0
Gorr CCarTRCal

Mg Auto - Freq Red. int

6650 GHz

#Ros BW 4.0000 MHz

Ocoupied Bandwidth

Tranemit Freq Error
% 4B Bandwidth

Jul 23, 2

Wl Ik

Ref Lvl Off:
Ref Value 10.00 d8m

#Video BW 8.0000 MHz

IAtien” 16 08 g Free Run
Preamp: Off Gate: Off
aF

Canter Fraq 6665000000 GHz
AvglHaid: 100100

i Low  Radio Std. Nona

ot 24.98 B Mkr1

pan 320 MHz,
Sweep 1.00 ms (1001 pts)

input

Transmit Freq Error
X d8 Bandwidlh

HY- FCC Part 15E-6E WIFI Ver.1.1

Cor C:
Froq Ref Int (3

S0 |Aten 1008 [Trig FreeRun
tRCal  Preamp Of  Gal OF

Ref Lv Offset 25,52 4B
Ref Value 10.00 dBm

#Video BW 13000 MHz

Center Freq 7 115000000 GHz
AvgHold 100/100

an 40 MHz|
Sweep 1.00 ms (1001 pts)

Pe— [spectrm sz +
KEYSIGHT nput RF
. -
Auto

input 750 0

Center 6.9850 GHz
[#Res BW 5.0000 MHz

Ocoupied Bandwidth

11 MHz

Transmit Freq Error
X dB Bandwidih

o ([P 2

Page 34 /129

Frequency
Atlen 18608 [Trig Free Run
Proamg: Off Gato: Of

#F Gain Low

(Center Freq 6
AvglHold 1
Radio

Ref Lvl Offset 24.97 08
Ref Valus 10.00 d8m

32:000000 Mz
At
Man

#Video BW 8.0000 MHz
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3.7 Radiated Spurious Emission Measurement

3.7.1 Test Limit

For 15.407(b)(6) requirement

For transmitters operating within the 5.925-7.125 GHz band: Any emissions outside of the 5.925-7.125 GHz

band must not exceed an e.i.r.p. of -27 dBm/MHz.

Refer to 987594 D02 U-NIl 6GHz EMC Measurement v01 clause G

Use guidance in KDB 789033 for measurements below 1000 MHz and above 1000 MHz. Unwanted

emissions outside of restricted bands are measured with a RMS detector. In addition, 15.35(b) applies where

the peak emissions must be limited to no more than 20 dB above the average limit.

All out of band emissions appearing in a restricted band as specified in Section 15.205 of the Title 47CFR must
not exceed the limits shown in Table per Section 15.209.

Frequency [MHZz] Field Strength [uV/m] Measured Distance [Meters]
0.009 - 0.490 2400/F (kHz) 300
0.490 - 1.705 24000/F (kHz) 30
1.705 - 30 30 30
30-88 100 3
88 -216 150 3
216 - 960 200 3
Above 960 500 3
3.7.2 Test Procedure
Test Method

oConducted Measurement

|oRadiated Measurement

Test Channels

el owest, Middle and Highest Channel

|o Lowest and Highest Channel

Environmental conditions

eNormal

|oNormaI and Extreme

Note:e:Test o:No Test

HY- FCC Part 15E-6E WIFI Ver.1.1
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3.7..3.’ Test Setting

Table 1 - RBW as a function of frequency

Frequency RBW

9 ~ 150 kHz 200 ~ 300 Hz
0.15 ~ 30 MHz 9 ~10 kHz
30 ~ 1000 MHz 100 ~ 120 kHz

> 1000MHz 1MHz

Quasi-Peak Measurements below 1GHz

1. Analyzer center frequency was set to the frequency of the radiated spurious emission of interest
2. Span was set greater than 1MHz

RBW = as specified in Table 1

Detector = CISPR quasi-peak

Sweep time = auto couple

o o &~ v

Trace was allowed to stabilize

Peak Measurements above 1GHz

Analyzer center frequency was set to the frequency of the radiated spurious emission of interest
RBW = 1MHz

VBW = 3MHz

Detector = peak

Sweep time = auto couple

Trace mode = max hold

N o ok wbd-=

Trace was allowed to stabilize

Average Measurements above 1GHz (Method VB)

1. Analyzer center frequency was set to the frequency of the radiated spurious emission of interest
2. RBW =1MHz

3. VBW; If the EUT is configured to transmit with duty cycle = 98%, set VBW = 10 Hz.

If the EUT duty cycle is < 98%, set VBW = 1/T. T is the minimum transmission duration.

4. Detector = Peak

5. Sweep time = auto

6. Trace mode = max hold

7. Trace was allowed to stabilize

HY- FCC Part 15E-6E WIFI Ver.1.1 Page 36 /129 Report No.: RF240307009-06-003
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3.7.4 Test Setup
(A) Radiated Emission Test Set-Up Frequency Below 30 MHz

Ground Plane

Receiver

(B) Radiated Emission Test Set-Up Frequency 30 MHz-1000 MHz

Ground Plane

Receiver | _“§ Amp.

HY- FCC Part 15E-6E WIFI Ver.1.1 Page 37 /129 Report No.: RF240307009-06-003
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(C) Radiated Emission Test Set-Up Frequency Above 1 GHz

114 m

3m

EUT DI—I—
g m

]

)

]

)

]

. . :

0.8m H 1m

0.3m E

Ground Plane

<>

3.7.5 Test Result

1) Radiated emission: 9kHz-30MHz

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was 20dB lower than the

limit line was not recorded in this report.

2) Radiated emission: 30MHz-1G
Note:
1. Measurement = Reading + Correct Factor.

2. Over = Measurement — Limit

HY- FCC Part 15E-6E WIFI Ver.1.1 Page 38 /129 Report No.: RF240307009-06-003
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We only recorded the data of the worst mode. Please see the following:

| Below 1G (30MHz~1GHz) | Worst Case Operating Mode: AX160-MIMO Channel 79

VERTICAL

Radiated Emission
800 dBuW/m

FCC Part 1568 34 Radiation
M.aigin -6 dB

Zl]iilil.l]l]l] 40 i G0 70 60 [MHz] Joo 400 500 G600 Vo0 1000.000
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit  Qver Height Degree
MHz dBuv dB/m dBuV/m dBuV/m dB Detector cm degree  Comment
1" 404170 4077 970 31.07 4000 893 peak
2 83.8155 4090 -13.02 27.88 4000 1212 peak
3 96.0985 4461 -13.33 3128 4350 1222 peak

4 155.9101 40.16 -5.06 32.10 4350 -11.40 peak
5 261.9752 4412 -10.36 33.76 46.00 -1224 peak
i} 903.3093 3345 3.32 36.77 46.00 923  peak

HY- FCC Part 15E-6E WIFI Ver.1.1 Page 39/ 129 Report No.: RF240307009-06-003
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HORIZONTAL

800 dBuvim

Radiated Emission

FCC Fart 156 3W Radiation

M argin -5 dB

2ﬂ:il].l:llll:l 40 50 GO0 70 B0 [MHz] Joo 400 500 G0OO 7JOOD 1000.000
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level  Factor ment Limit  Over Height Degree
MHz dBuv dB/m dBuVim dBuVim dB Detector cm degree  Comment

1 841100 4330 -12.99 3031 4000 969 peak
2 96.0985 5026 -13.33 36.93 4350 657  peak
3 1438295 4510 -8.39 36.71 4350 679 peak
4 2722776 A7.37 -10.14 723 4600 877  peak
5 447 9822 40.31 443 35.88 4600 -10.12  peak
i} 9454400 29.03 3.89 3292 46.00 -13.08 peak

HY- FCC Part 15E-6E WIFI Ver.1.1
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3) Radiated emission: Above 1G
Note:
1. Measurement = Reading + Correct Factor.

2. Over = Measurement — Limit

Above 1G (1GHz~18GHz) |

Test mode:11A- Ant1

Test Channel:1

VERTICAL
Radiated Emission
80.0 dBu¥/m
FCC PK1
FCC AV1
. . 1 — L 13— - o
a0
20
1000_000 2000 3000 [MHz) 5000 KOO0 7000 80009000 18000 000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuY dB dBuvim  dBuVim  dB Detector
1* 11910000 277 4861 51.38 7400 -2262 peak
Radiated Emission
1200 dBVm
FCC &AW1
70 FC§ PE1
1
s, o v k st aragha el
20.0
55000000 5550.00 S600.00 565000 S700.00 5750.00 S600.00 5650.00 590000 G00D.00 MHz
Reading Correct Measure- o
No. Mk. Freq.  Level  Factor ment Limit  Over
MHz dBuV dB/m dBuvim dBuvim dB Detector
1" 5925000 39.05 6.28 4533 6820 -2287 peak

HY- FCC Part 15E-6E WIFI Ver.1.1
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HORIZONTA
Radiated Emission
80.0  dBu¥/m
FCC PKI
FCC AV

A — — e =
0
-20

1000.000 2000 3000 (MHz) 5000 G000 7000 80009000 18000.000

Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit  Over
MHz dBuv dB dBuvim  dBuVim  dB Detector
1* 11910000 3.53 48.61 52.14 7400 -21.86 peak
Radiated Emission
1200 dBuW/m
FCC A1
7o FCC PE1
1
b sy s et P i b e
200
5500000 5550.00 S600.00 565000 S700.00 5750.00 580000 5850.00 530000 600000 MHz
Reading Correct Measure- o
No. Mk. Freq. Level Factor ment Limit  Over
MHz dBuv dB/m dBuUVIm dBUVIm dB Detector
1* 5925000 4077 6.28 47.05 68.20 -21.15 peak
HY- FCC Part 15E-6E WIFI Ver.1.1 Page 42 /129 Report No.: RF240307009-06-003
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| Above 1G (1GHz~18GHz) |

Test mode: 11A- Ant1 Test Channel:49
VERTICAL
Radiated Emission
80.0 dBuV/m
FCC PKI
FCC AWl
_ . S I N S 1 -
0
20
1000000 2000 3000 [MHz] S000  GOOD  FODO $0009000 18000.000
Reading Correct Measure- o
No. Mk. Freq.  Level Factor ment Limit  Over
MHz dBuv dB dBuVim  dBuVim  dB Detector
1% 12390000 214 4901 51.15 7400 -2285 peak
HORIZONTA
Radiated Emission
800 dBu¥/m
FCC PK1
FCC AWl
0
-20
1000.000 2000 3000 [MHz) 5000 GOOD 7000 80009000 18000.000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuv dB dBuvim  dBuVim  dB Detector
1 * 12390000 330 49.01 5231 7400 -2169 peak
HY- FCC Part 15E-6E WIFI Ver.1.1 Page 43 /129 Report No.: RF240307009-06-003
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| Above 1G (1GHz~18GHz) |

Test mode: 11A- Ant1 Test Channel:93
VERTICAL
Radiated Emission
80.0 dBuVim
FCC PK1
FCC AV
. N - S I 3 -
0
20
1000.000 2000 3000 [MHz] 5000 G000 7000 80009000 18000000
Reading Correct Measure- o
No. Mk. Freq. Level  Factor ment Limit  Over
MHz dBuY dB dBuV/im  dBuVim  dB Detector
1 * 12830000 277 4857 51.34 6820 -16.86 peak
HORIZONTA
Radiated Emission
80.0 dBu¥/m
FCC PKI
4 FCC avi
o . - — | —3 -
30
-20
1000000 2000 3000 [MHz) %000 GOOD 7000 $0009000 18000.000
Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit ~ Over
MHz dBuv dB dBuVim  dBuV/im  dB Detector
1 * 12830000 394 48.57 52 .51 68.20 -15.69 peak
HY- FCC Part 15E-6E WIFI Ver.1.1 Page 44 /129 Report No.: RF240307009-06-003
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| Above 1G (1GHz~18GHz) | Test mode: 11A- Ant1 Test Channel:97
VERTICAL
Radiated Emission
80.0  dBu¥/m
FCC PK1
, oo an
S S ! L - —
30
-20
1000.000 2000 3000 (MHz) 5000 GOOD 7000 #0009000 18000.000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuv dB dBuVim  dBuVim  dB Detector
1 * 12870000 286 48.49 51.35 68.20 -16.85 peak
HORIZONTA
Radiated Emission
80.0  dBu¥/m
FCC PKI
| FCC avi
- SR ! _—— | —1 =
30
20
1000.000 2000 2000 (MHz] 5000 G000 7000 #000S000 18000.000
Reading Correct Measure- o
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuv dB dBuvim  dBuVim  dB Detector

1 * 12870.000 412 48.49 52.61 68.20 -15.59 peak
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| Above 1G (1GHz~18GHz) |

Test mode: 11A- Ant1

Test Channel:105

VERTICAL
Radiated Emission
800 dBu¥im
FCC PK1
FCC A¥1
%
0
-20
1000000 2000 3000 [MHz] S000  GOOD 7000 $000 9000 18000000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuv B dBuVim  dBuV/im  dB Detector
1 * 12950000 1.65 43.81 50.46 68.20 -17.74 peak
HORIZONTA
Radiated Emission
800 dBu¥/m
FCC PKI
, FOC AVl
I B | S I 1 -
0
-20
1000 000 2000 3000 MHz] 5000 GODD 7000 %000 9000 18000000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuv dB dBuVim  dBuVim  dB Detector
1 * 12950.000 283 48.81 51.64 68.20 -16.56 peak

HY- FCC Part 15E-6E WIFI Ver.1.1
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| Above 1G (1GHz~18GHz) |

Test mode: 11A- Ant1

VERTICAL

Radiated Emission

800 dBu¥im
FCC PKI
FCC AV
I S S S R S N 9. _
X
0
-20
1000000 2000 3000 MHz] S000  GUON 7000 $000 9000 18000000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuv B dBuVim  dBuVim  dB Detector
1* 13030000 228 49.21 5149 6820 -16.71 peak
HORIZONTA
Radiated Emission
800 dBuV/m
FCC PK1
, FCC a1
- B _ S I L -
30
-20
1000000 2000 3000 [MHz] RO00 OO0 7000 %000 9000 18000000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuv dB dBuVim  dBuVim  dB Detector
1 * 13030.000 3.22 49.21 52.43 68.20 -1577 peak
HY- FCC Part 15E-6E WIFI Ver.1.1 Page 47 /129 Report No.: RF240307009-06-003
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| Above 1G (1GHz~18GHz) |

Test mode: 11A- Ant1

Test Channel:117

VERTICAL
Radiated Emission
80.0 dBu¥/m
FCC PKI
FCC AV1
o S S R B - -
0
20
1000000 2000 2000 [MHz) S000 G000 7000 20009000 18000.000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuv dB dBuVim  dBuVim  dB Detector
1 * 13070.000 1.60 49.23 50.83 68.20 -17.37 peak
HORIZONTA
Radiated Emission
80.0 dBuV/m
FCC PK1
4 FCC AV
_ . S 1 S N L -
0
-20
1000000 2000 2000 [MHz) K000 G000 7000 80009000 12000000
Reading Correct Measure-
No. Mk. Freq.  Level  Factor ment Limit  Over
MHz dBuv dB dBuvim  dBuVim  dB Detector
1 * 13070.000 3.18 49.23 52.41 68.20 -15.79 peak

HY- FCC Part 15E-6E WIFI Ver.1.1

Page 48 /129

Report No.: RF240307009-06-003



: Hj - B
5 HAIYUN
I‘ .\
Talat
| Above 1G (1GHz~18GHz) | Test mode: 11A- Ant1 Test Channel:153
VERTICAL
Radiated Emission
80.0  dBu¥/m
FCC PKI
FCC AV
S - — S S — — - -1 —
K
&1
20
1000.000 2000 3000 (MHz) 5000 GOOD 7000 80009000 18000.000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuv dB dBuv/m  dBuv/im  dB Detector
1" 13430000 293 48.65 51.58 68.20 -16.62 peak
HORIZONTA
Radiated Emission
80.0  dBu¥/m
FCC PKI
FCC A1
S S N S R T
30
20
1000.000 2000 3000 (MHz) 5000 GOOD 7000 %000S000 18000.000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit  Ower

HY- FCC Part 15E-6E WIFI Ver.1.1 Page 49/ 129 Report No.: RF240307009-06-003
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Above 1G (1GHz~18GHz) | Test mode: 11A- Ant1 Test Channel:181
VERTICAL
Radiated Emission
60.0 dBu¥/m
FCC PK1
FCC AvI
S SR I R —— | — g =
0
-20
1000000 2000 3000 |MHz] 5000  BOOO FOOO 0009000 18000.000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuv dB dBuv/m  dBuVim  dB Detector
1* 13710000 2.38 49.15 5153 6820 -16.67 peak
HORIZONTA
Radiated Emission
60.0 dBu¥/m
FCC PK1
cC Avl
I B L g
I
20
1000000 2000 2000 (MHz) 5000 OO0 7000 80005000 12000.000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuv dB dBuV/m  dBuVim  dB Detector

1 * 13710000 320 49.15 52.35 6820 -15.85 peak
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| Above 1G (1GHz~18GHz) | Test mode: 11A- Ant1 Test Channel: 185
VERTICAL
Radiated Emission
80.0  dBu¥/m
FCC PKI
FCC AVl
- — — _t ! - _ — — .Ix —_—
30
20
1000.000 2000 3000 (MHz) 5000 GO0 7000 80003000 18000.000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuv dB dBuV/m  dBuVim  dB Detector
1* 13750000 1.89 49.32 51.21 68.20 -16.99 peak
HORIZONTA
Radiated Emission
60.0  dBu¥/m
FCC PKI
- - T L —_ECCA_VI
£l
20
1000.000 2000 3000 (MHz] 5000 OO0 7000 80003000 18000.000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit ~ Owver
MHz dBuv dB dBuvim  dBuvim  dB Detector

1 * 13750.000 3.05 49.32 5237 68.20 -15.83 peak
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| Above 1G (1GHz~18GHz) |

Test mode: 11A- Ant1

Test Channel:189

VERTICAL
Radiated Emission
80.0 dBu¥/m
FCC PK1
FCC AV1
— — — — _—— - }I( —_—
0
-20
000,000 2000 3000 (MHz) 5000 G000 7000 80005000 18000000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuv dB dBuv/im  dBuVim  dB Detector
1* 13790.000 1.83 49.49 51.32 6820 -16.88 peak
HORIZONTA
Radiated Emission
80.0  dBu¥/m
FCC PKI
CC A¥1
I ] L e
30
-20
1000.000 2000 3000 {MHz) 5000 GOOD 7000 %0009000 18000000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit ~ Owver
MHz dBuv dB dBuVim  dBuVim  dB Detector
1* 13790.000 291 49.49 5240 68.20 -15.80 peak
HY- FCC Part 15E-6E WIFI Ver.1.1 Page 52 /129 Report No.: RF240307009-06-003
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| Above 1G (1GHz~18GHz) | Test mode: 11A- Ant1 Test Channel:213
VERTICAL
Radiated Emission
80.0  dBu¥/m
FCC PKI
FCC AVl
. 0 — S - | _ S N I T —
¥
30
20
1000000 Z000 3000 (MHz) 5000 GO0 7000 $0009000 18000000
Reading Comect Measure-
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuv B dBuVim  dBuVim  dB Detector
1% 14030000 047 50.97 5144 6820 -1676 peak
HORIZONTA
Radiated Emission
800 dBu¥/m
FCC PKI
FFC A¥1
A - S I —— - B e
30
20
1000000 2000 3000 MHz) 5000 GOOO 7000 0009000 18000000
Reading Correct Measure- o
No. Mk.  Freq. Level Factor ment Limit  Over
MHz dBuv dB dBuvim  dBuVim  dB Detector

1 * 14030.000 158 50.97 52.55 68.20 -15.65 peak
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Above 1G (1GHz~18GHz) | Test mode: 11A- Ant1 Test Channel:229
VERTICAL
Radiated Emission

G600 dBuYim
FCC PK1
FCC A¥1

- — .- R SN S — —_ — = —.IH_
0
-20
1000.000 2000 3000 IMHz) S000 G000 7000 §0009000 18000000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuv dB dBuvim  dBuv/im  dB  Detector
1" 14190000 -0.37 51.62 51.25 68.20 -16.95 peak
Radiated Emission
12000 dBuVim
FCC AWl
70 FCC PE1
1
200
7050.000 FOG5.00 7080.00 7095.00 7110.00 7125.00 7140.00 7155.00 7170.00 7200.00 MHz

Reading Correct Measure- o
No. Mk. Freq. Level Factor ment Limit ~ Over

MHz dBuv dB/m dBuv/m dBuvim dB Detector
1* 7125000 3205 11.19 43.24 6820 -2496 peak
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HORIZONTA
Radiated Emission
80.0 dBu¥/m
FCC PKI
FiC A1
0
-20
1000000 2000 3000 (MHz) 5000 G000 7000 0005000 18000000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuv dB dBuV/im  dBuvim  dB Detector
1% 14190.000 0.51 51.62 5213 68.20 -16.07 peak
Radiated Emission
1200 dBuvim
FCC Av1
70 FCC PK1
LA YTy e oty
200
7050.000 FO65.00 7080.00 7095.00 7110.00 7125.00 7140.00 7155.00 7170.00 720000 MHz
Reading Correct Measure- o
No. Mk. Freq.  Level Factor ment Limit  Over
MHz dBuV dB/m dBuVim dBuVim dB Detector
1* 7125000 3264 11.19 43.83 68.20 -2437 peak

HY- FCC Part 15E-6E WIFI Ver.1.1
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| Above 1G (1GHz~18GHz) |

Test mode: 11A- Ant1 Test Channel:233

VERTICAL
Radiated Emission
80.0 dBu¥/m
FCC PK1
FCC AV
I [ | i e
0
-20
1000 000 2000 3000 [MHz] 5000 GOOD 7000 %000 9000 18000000
Reading Correct Measure-
Nao. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuV dB dBuVim  dBuVim  dB Detector
1 * 14230000 -047 51.56 51.09 68.20 -17.11 peak
HORIZONTA
Radiated Emission
80.0 dBuVim
FCC PK1
FCC Avi
I A R A Sy
0
-20
1000000 2000 3000 [MHz] 5000 G000 7000 20009000 12000000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuv dB dBuVim  dBuVim  dB Detector
1 * 14230000 074 51.56 5230 68.20 -1590 peak

HY- FCC Part 15E-6E WIFI Ver.1.1
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Above 1G (1GHz~18GHz) | Test mode:11A- Ant2

Test Channel:1

VERTICAL

Radiated Emission

20.0  dBuW/m
FCC PK1
FCC AV1
[ — [ —_ _ | — =]
X
30
-20
1000.000 2000 3000 (MHz) 5000 000 7000 80009000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level Factor ment Limit Over Height Degree
MHz dBuy dB/m dBu/m dBuVim dB Detector cm degree  Comment
1 * 11910.000 1.65 48.61 50.26 7400 -23.74 peak
Radiated Emission
120.0  dBuW/m
FCC A1
70 FCE PE1
1
Bt pocrmie, bt il
20.0
5500.000 5550.00  §600.00  5650.00  5700.00  5750.00 5800.00 5850.00  5900.00 5000.00 MHz
Reading Correct Measure- o Antenna Table
No. Mk. Freq.  Level Factor ment Limit  Over Height Degree
MHz dBuv dBim dBuV/m dBuVim dB Detector cm degree  Comment
1" 5925000 39.55 6.28 45.83 68.20 -22.37 peak

HY- FCC Part 15E-6E WIFI Ver.1.1 Page 57 /129
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HORIZONTA
Radiated Emission
20.0  dBuW/m
FCC PK1
FCC AV1
I —— e PP R —_ - - =
30
-20
1000.000 2000 3000 (MHz) 5000 000 7000 80009000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level Factor ment Limit  Over Height Degree
MHz dBuv dBim dBuvim dBuvim dB Detector cm degree  Comment
1 * 11910.000 295 48.61 51.56 7400 -2244 peak
Radiated Emission
120.0  dBuW/m
FCC A1
70 FCE PK1
1
i s Ak it s
20.0
5500.000 5550.00  5600.00  5650.00 5700.00  5§750.00  5000.00  5650.00  5900.00 5000.00 MHz
Reading Correct Measure- o Antenna Table
No. Mk. Freq.  Level Factor ment Limit  Over Height Degree
MHz dBuy dB/m dBu/m dBuVim dB Detector cm degree  Comment
1" 5925.000 4227 6.28 48.55 68.20 -19.65 peak

HY- FCC Part 15E-6E WIFI Ver.1.1 Page 58 / 129 Report No.: RF240307009-06-003
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Above 1G (1GHz~18GHz) | Test mode: 11A- Ant2 Test Channel:49
VERTICAL
Radiated Emission
20.0  dBWW/m
FCC PK1
FCC AV1
[ R 1 1. — e T
%
30
20
1000.000 2000 3000 (MHz) 5000 6000 7000 80009000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq.  Level Factor ment Limit  Over Height Degree
MHz dBuv dBim dBuv/m dBuvim dB Detector cm degree  Comment
1 * 12390000 1.71 49.01 50.72 7400 -2328 peak
HORIZONTA
Radiated Emission
20.0  dBuW/m
FCC PK1
FCC AV1
- _ | e = — - - —
30
20
1000.000 2000 3000 (MHz) 5000 GOOD 7000 80009000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq.  Level Factor ment Limit  Over Height Degree

MHz dBuy dB/m dBu/m dBuVim dB Detector cm degree  Comment
1 *  12390.000 241 49.01 51.42 74.00 -2258 peak

HY- FCC Part 15E-6E WIFI Ver.1.1 Page 59/ 129 Report No.: RF240307009-06-003
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Above 1G (1GHz~18GHz) | Test mode: 11A- Ant2 Test Channel:93
VERTICAL
Radiated Emission
20.0  dBW/m
FCC PK1
FCC AV1
- P -1 1 — e s T
=
30
20
1000.000 2000 3000 (MHz) 5000 600D 7000 80009000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level Factor ment Limit  Over Height Degree
MHz dBuy dB/m dBulv/im dBuVim dB Detector cm degree  Comment
1 * 12830.000 1.96 4857 50.53 68.20 -17.67 peak
HORIZONTA
Radiated Emission
20.0  dBuV/m
FCC PK1
FCC AV1
[ _ | e — L L - =
30
20
1000.000 2000 3000 (MHz) 5000 6000 7000 80009000 18000.000

Reading Cormrect Measure- o Antenna Table
No. Mk. Freq. Level Factor ment Limit  Over Height Degree

MHz dBuv dBim dBuvim dBuvim dB Detector cm degree  Comment
1 *  12830.000 3.24 48 57 51.81 68.20 -16.39  peak

HY- FCC Part 15E-6E WIFI Ver.1.1 Page 60/ 129 Report No.: RF240307009-06-003
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Above 1G (1GHz~18GHz) | Test mode: 11A- Ant2 Test Channel:97
VERTICAL
Radiated Emission
20.0  dBuWW/m
FCC PK1
FCC AV1
I P I —_ b | —ye =
X
30
20
1000.000 2000 3000 (MHz) 5000 600D 700D 80009000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level Factor ment Limit  Over Height Degree
MHz dBuy dB/m dBu/m dBuVim dB Detector cm degree  Comment
1% 12870000 1.75 48.49 50.24 68.20 -17.96 peak
HORIZONTA
Radiated Emission
20.0  dBuV/m
FCC PK1
FCC AV1
e P — —_— _— ke PP
B
30
20
1000.000 2000 3000 (MHz) 5000 6000 7000 80009000 18000.000

Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level Factor ment Limit ~ Over Height Degree

MHz dBuy dB/m dBu/m dBuvim dB Detector cm degree  Comment
1 * 12870.000 290 48.49 51.39 68.20 -16.81  peak

HY- FCC Part 15E-6E WIFI Ver.1.1 Page 61/129 Report No.: RF240307009-06-003
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Above 1G (1GHz~18GHz) | Test mode: 11A- Ant2 Test Channel:105
VERTICAL
Radiated Emission
20.0  dBuV/m
FCC PK1
FCC AV1
. R 1 _ — L- - - =
X
30
20
1000.000 2000 3000 (MHz) 5000 6000 7000 80009000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level Factor ment Limit  Over Height Degree
MHz dBuy dB/m dBu/m dBuvim dB Detector cm degree  Comment
1 * 12950.000 1.21 48.81 50.02 68.20 -18.18 peak
HORIZONTA
Radiated Emission
20.0  dBWW/m
FCC PK1
FCC AV1
- R 1 _ — - - - —
X
30
20
1000.000 2000 3000 (MHz) 5000 GOOD 700D 80009000 18000.000

Reading Correct Measure- o Antenna Table
No. Mk.  Freq. Level Factor ment Limit Over Height Degree

MHz dBuy dB/m dBu/m dBuVim dB Detector cm degree  Comment
1 *  12950.000 1.57 48.81 50.38 68.20 -17.82  peak
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Above 1G (1GHz~18GHz) | Test mode: 11A- Ant2 Test Channel:113
VERTICAL
Radiated Emission
20.0 dBuV/m
FCC PEK1
T T T P ]
FCC A1
I —_— | L Y y
30
-20
1000.000 2000 3000 [HHz) 5000 G000 7000 80009000 18000.000

Reading Correct Measure- Antenna Table

No. Mk. Freq.  Level Factor ment Limit  Over Height Degree
MHz dBuy dB/m dBu/m dBuVim dB Detector cm degree  Comment
1 * 13030.000 146 4921 50.67 6820 -1753 peak
HORIZONTA
Radiated Emission
20.0  dBW/m
FCC PE1
FCC AV1
— — - — — —— e o _—— - —;:_ 4 — 4
30
20
1000.000 2000 3000 [MHz] 5000 GOOD 700D 80009000 18000.000

Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level Factor ment Limit ~ Over Height Degree

MHz dBuy dB/m dBulv/im dBuvim dB Detector cm degree  Comment
1 *  13030.000 214 4921 51.35 68.20 -16.85 peak

HY- FCC Part 15E-6E WIFI Ver.1.1 Page 63 /129 Report No.: RF240307009-06-003
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Above 1G (1GHz~18GHz) | Test mode: 11A- Ant2 Test Channel:117

HY- FCC Part 15E-6E WIFI Ver.1.1

VERTICAL

Radiated Emission

20.0  dBuV/m
FCC PK1
FCC AV1
X
30
20
1000.000 2000 3000 (MHz) 5000 6000 7000 80009000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq.  Level Factor ment Limit  Over Height Degree
MHz dBuy dB/m dBu/m dBuVim dB Detector cm degree  Comment
1 * 13070.000 066 4923 49.89 68.20 -18.31 peak
HORIZONTA
Radiated Emission
20.0  dBuV/m
FCC PK1
FCC AV1
. R 1 _ - — = 1
30
20
1000.000 2000 3000 (MHz) 5000 6000 7000 80009000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level Factor ment Limit  Over Height Degree
MHz dBuy dB/m dBu/m dBuvim dB Detector cm degree  Comment
1 * 13070.000 219 4923 51.42 68.20 -16.78 peak
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Above 1G (1GHz~18GHz) | Test mode: 11A- Ant2

Test Channel:153

VERTICAL

Radiated Emission

20.0  dBuW/m
FCC PK1
FCC AV1
I —— [ —_ L N R i —
%
30
-20
1000.000 2000 3000 (MHz) 5000 GOOD 7000 80009000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk. Fregq. Level Factor ment Limit  Over Height Degree
MHz dBuy dB/m dBu/m dBuvim dB Detector cm degree  Comment
1% 13430.000 1.89 48.65 50.54 68.20 -17.66 peak
HORIZONTA
Radiated Emission
20.0  dBuW/m
FCC PK1
FCC AV1
e —— — — —_— _— ke —
%
30
-20
1000.000 2000 3000 (MHz) 5000 GOOD 7000 80009000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level Factor ment Limit  Over Height Degree
MHz dBuy dB/m dBu/m dBuvim dB Detector cm degree  Comment
1 * 13430.000 261 48.65 51.26 £58.20 -16.94 peak

HY- FCC Part 15E-6E WIFI Ver.1.1 Page 65/ 129
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Above 1G (1GHz~18GHz) |

Test mode: 11A- Ant2

VERTICAL

80.0  dBuW/m

Radiated Emission

FCC PK1
FCC AV1
- R U I — L- P
30
20
1000.000 2000 3000 (MHz) 5000 6000 7000 80009000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level Factor ment Limit  Over Height Degree
MHz dBuv dBim dBuvim dBuVim dB Detector cm degree  Comment
1 * 13710.000 1.59 4915 50.74 68.20 -17.46 peak
HORIZONTA
Radiated Emission
20.0  dBuV/m
FCC PK1
FCC AV1
N —— —— — i —— — _—— — 1 ]
%
30
20
1000.000 2000 3000 (MHz) 5000 6000 7000 80009000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level Factor ment Limit  Over Height Degree
MHz dBuy dB/m dBu/m dBuvim dB Detector cm degree  Comment
1 * 13710.000 243 4915 51.58 68.20 -16.62 peak

HY- FCC Part 15E-6E WIFI Ver.1.1
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Above 1G (1GHz~18GHz) | Test mode: 11A- Ant2

Test Channel:185

VERTICAL

Radiated Emission

20.0  dBWW/m
FCC PK1
FCC AV1
[ R 1 1. N N g =
®
30
20
1000.000 2000 3000 (MHz) 5000 6000 7000 80009000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq.  Level Factor ment Limit ~ Over Height Degree
MHz dBuy dB/m dBuvim dBuvim dB Detector cm degree  Comment
1 * 13750.000 1.29 4932 50.61 68.20 -17.59 peak
HORIZONTA
Radiated Emission
20.0  dBuW/m
FCC PK1
FCC AV1
e — — —_— _— ke — 1
S
30
20
1000.000 2000 3000 (MHz) 5000 5000 7000 80009000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk. Fregq. Level Factor ment Limit  Over Height Degree
MHz dBuv dBim dBuV/m dBuvim dB Detector cm degree  Comment
1 * 13750.000 195 4932 51.27 68.20 -16.93 peak

HY- FCC Part 15E-6E WIFI Ver.1.1 Page 67 /129
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| Above 1G (1GHz~18GHz) | Test mode: 11A- Ant2 Test Channel: 189
VERTICAL
Radiated Emission
20.0  dBuW/m
FCC PK1
FCC AV1
I P -1 1 SR
X
30
20
1000.000 2000 3000 (MHz) 5000 600D 700D 80009000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuy dB/m dBu/m dBuVim dB Detector cm degree  Comment
1 * 13790.000 1.28 4949 50.77 68.20 -1743 peak
HORIZONTA
Radiated Emission
20.0  dBuV/m
FCC PK1
FCC AV1
I R — v L PR N - — 1
b
30
20
1000.000 2000 3000 (MHz) 5000 600D 7000 80009000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level Factor ment Limit  Over Height Degree
MHz dBuy dB/m dBu/m dBuVim dB Detector cm degree  Comment

1 * 13790000 1.89 49.49 51.38 68.20 -16.82 peak
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Above 1G (1GHz~18GHz) | Test mode: 11A- Ant2 Test Channel:213

HY- FCC Part 15E-6E WIFI Ver.1.1

VERTICAL

Radiated Emission

80.0 dBuV/m

FCC PK1
FCC AV1
[ _— | e —_ | —— =
X
30
-20
1000.000 2000 3000 (MHz) 5000 GOOD 7000 80009000 18000.000
Reading Cormrect Measure- o Antenna Table
No. Mk. Freq. Level Factor ment Limit  Over Height Degree
MHz dBuv dBim dBuvim dBuvim dB Detector cm degree  Comment
1 * 14030.000 -0.85 50.97 50.12 68.20 -18.08 peak
HORIZONTA
Radiated Emission
80.0  dBuW/m
FCC PK1
FCC AV1
N —— — i —— — _—— — . ]
b4
30
-20
1000.000 2000 3000 [HHz) 5000 GOOD 7000 80009000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level Factor ment Limit  Over Height Degree
MHz dBuy dB/m dBu/m dBuvim dB Detector cm degree  Comment
1 * 14030.000 0.82 50.97 51.59 68.20 -16.61 peak
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| Above 1G (1GHz~18GHz) |

Test mode: 11A- Ant2

Test Channel:229

VERTICAL
Radiated Emission
20.0  dBWW/m
FCC PK1
FCC AV
[ —— P —_— —_ k| — =
X
30
20
1000.000 2000 3000 (MHz) 5000 G000 7000 80009000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq.  Level Factor ment Limit  Over Height Degree
MHz dBuy dB/m dBu/m dBuVim dB Detector cm degree  Comment
1 * 14190.000 -1.38 51.62 50.24 68.20 -17.96 peak
Radiated Emission
120.0  dBuV/m
FCC Av1
70 FCC PK1
1
P P et i
20.0
7050.000 7065.00  7080.00 709500  7110.00 712500 7140.00  7155.00  7170.00 7200.00 MHz
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level  Factor ment Limit  Over Height Degree
MHz dBuy dB/m dBu/m dBuVim dB Detector cm degree  Comment
1" 7125.000 34.05 11.19 4524 68.20 -2296 peak

HY- FCC Part 15E-6E WIFI Ver.1.1
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HORIZONTA
Radiated Emission
20.0  dBWW/m
FCC PK1
FCC AV1
—_— — e - —a — aa —— e — e - —_}|<._ -
30
-20
1000.000 2000 3000 (MHz) 5000 6000 7000 80009000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq.  Level Factor ment Limit  Over Height Degree
MHz dBuy dB/m dBuvim dBuVim dB Detector cm degree  Comment
1% 14190.000 -0.41 51.62 51.21 68.20 -16.99 peak
Radiated Emission
120.0  dBuW/m
FCC Av1
70 FCC PK1
R qa——y
20.0
7050.000 7065.00  7080.00 7095.00 7110.00 712500 7140.00 7155.00  7170.00 7200.00 MHz
Reading Correct Measure- o Antenna Table
No. Mk. Freq.  Level Factor ment Limit  Over Height Degree
MHz dBuy dB/m dBuvim dBuvim dB Detector cm degree  Comment
1" 7125.000 34.14 11.19 45.33 68.20 -22.87 peak
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Above 1G (1GHz~18GHz) | Test mode: 11A- Ant2

Test Channel:233

VERTICAL

Radiated Emission

20.0  dBuW/m
FCC PK1
FCC AV1
X
30
-20
1000.000 2000 3000 (MHz) 5000 000 7000 80009000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level Factor ment Limit  Over Height Degree
MHz dBuy dB/m dBu/m dBuVim dB Detector cm degree  Comment
1 * 14230.000 -1.28 51.56 50.28 68.20 -17.92 peak
HORIZONTA
Radiated Emission
20.0  dBuW/m
FCC PK1
FCC AV1
N —— —— — — e o _—— — 1 ]
X
30
-20
1000.000 2000 3000 [HHz) 5000 GOOD 7000 80009000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level Factor ment Limit  Over Height Degree
MHz dBuy dB/m dBu/m dBuvim dB Detector cm degree  Comment
1 * 14230.000 0.13 51.56 51.69 68.20 -16.51 peak
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Above 1G (1GHz~18GHz) | Test mode:11AX20MIMO Test Channel:1

VERTICAL

Radiated Emission

800 dBu¥/m

FCC PK1
FCC AVl

I S U A S I 1 - -
0
-20

1000000 2000 3000 [MHz] S000  GOOO 7000 80009000 18000000

Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuY B dBuVim  dBuVim  dB Detector
1* 11910000 266 48.61 51.27 7400 2273 peak
Radiated Emission
1200 dBuW/m
FCC AWl
70 FCC PE1
1
Fyv A n....nLJJL.n-L.J_‘ TR Y ¥ T R WPy e X Phear bt il
20,0
5500.000 5550.00 5600.00 5650.00 5700.00 5750.00 560000 5650.00 5900.00 6000.00 MHz
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuV dB/m dBuVim dBuvim dB Detector

1* 5925000 3952 6.28 4580 6820 2240 peak
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HORIZONTA
Radiated Emission
800  dBu¥im
FCC PKI
- - N |y Fecan
0
0
20
1000000 2000 3000 [MHz] 5000  GOO0 FDO0 80009000 18000000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuY dB dBuV/im  dBuVim  dB Detector
1* 11910000 3.21 48.61 51.82 7400 -2218 peak
Radiated Emission
1200 dBuV/m
FCC AWl
70 FCC PE1
1
M vy A P PP, Ak J‘
200
5500.000 5550.00 S600.00 S650.00 S700.00 S750.00 S800.00 5850.00 590000 6000.00 MH=z
Reading Correct Measure- o
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuv dB/m dBuv/im dBuv/m dB Detector
1* 5925000 3963 6.28 4591 6820 -2229 peak
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Above 1G (1GHz~18GHz) | Test mode:11AX20MIMO Test Channel:49
VERTICAL
Radiated Emission
80,0 dBuV/m
FCC PK1
FCC A¥1
- SR ! S o
30
20
1000.000 2000 3000 (MHz] 5000 OO0 7000 #0009000 18000.000
Reading Correct Measure- o
No. Mk.  Freq. Level Factor ment Limit  Over
MHz dBuv dB dBuvim  dBuVim  dB Detector
1% 12390000 221 49.01 5122 7400 -2278 peak
HORIZONTA
Radiated Emission
80.0 dBu¥/m
FCC PK1
FCC A1
S S I S = L o
0
20
1000000 2000 3000 (MHz) 5000 G000 7000 20009000 18000.000
Reading Correct Measure-
No. Mk. Freq.  Level Factor ment Limit ~ Over
MHz dBuv dB dBuVim  dBuVim  dB Detector

1% 12390000 294 49.01 51.95 7400 -2205 peak
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| Above 1G (1GHz~18GHz) |  Test mode:11AX20MIMO Test Channel:93

VERTICAL

Radiated Emission
60.0 dBu¥im

FCC PE1

FCC AWl
— —_— - —>1< - S

0
-20
1000.000 2000 2000 [MHz) 5000 GOO0 7000 $0009000 18000.000
Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit ~ Over
MHz dBuv dB dBuVim  dBuVim  dB Detector
1 * 12830000 272 48.57 51.29 68.20 -16.91 peak
HORIZONTA
Radiated Emission
80.0 dBuV/m
FCC PKI

U T e rmureer U Ut W

FCC AWl

. - - — — |- _gc —

1]

20
1000.000 2000 3000 (MHz) 5000  GODO 7000 80008000 18000.000
Reading Correct Measure-
No. Mk. Freq. Level  Factor ment Limit ~ Over

MHz dBuv dB dBuvim  dBuVim  dB Detector
1% 12830000 3.67 48.57 5224 6820 -1596 peak

HY- FCC Part 15E-6E WIFI Ver.1.1 Page 76 /129 Report No.: RF240307009-06-003
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| Above 1G (1GHz~18GHz) |

Test mode:11AX20MIMO

Test Channel:97

VERTICAL
Radiated Emission
800 dBuVim
FCC PK1
, FeC Avt
I [ S I S I 1- -
0
-20
1000000 2000 3000 [MHz] 5000 G000 7000 $000 9000 18000.000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuY dB dBuV/im  dBuVim  dB Detector
1* 12870.000 288 48.49 51.37 68.20 -16.83 peak
HORIZONTA
Radiated Emission
80.0 dBuV/m
FCC PK1
| Fcooav
I [ | — -
0
-20
1000 000 2000 3000 [MHz] 5000 GOOD 7000 £000 9000 18000.000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit  Over
MHz dBuv dB dBuvim  dBuVim  dB Detector
1 * 12870000 378 48.49 5227 68.20 -15.93 peak
HY- FCC Part 15E-6E WIFI Ver.1.1 Page 77 /129 Report No.: RF240307009-06-003
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| Above 1G (1GHz~18GHz) |

Test mode:11AX20MIMO

Test Channel:105

VERTICAL
Radiated Emission
80.0  dBu¥/m
FCC PK1
FCC AVl
S — — —_——— e - _—— - }]( —
0
20
1000000 2000 3000 MHz) 5000 GOOD 7000 80009000 18000000
Reading Correct Measure-
No. Mk. Freq. Level  Factor ment Limit ~ Owver
MHz dBuY dB dBuvim  dBuvim  dB Detector
1 * 12950000 245 48.81 51.26 68.20 -16.94 peak
HORIZONTA
Radiated Emission
80.0 dBu¥/m
FCC PK1
FCC AVl
- I B I -
0
20
1000000 2000 3000 MHzZ) 5000 GOOD 7000 8000 9000 18000000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuV B dBuvim  dBuvim  dB Detector
1 * 12950000 326 48.81 52.07 68.20 -16.13 peak
HY- FCC Part 15E-6E WIFI Ver.1.1 Page 78 /129 Report No.: RF240307009-06-003
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| Above 1G (1GHz~18GHz) | Test mode:11AX20MIMO Test Channel:113
VERTICAL
Radiated Emission
80.0 dBu¥im
FCC PKI
FCC AV
- ) I -
0
20
1000000 2000 2000 MHz) 5000 GOOO 7000 2000S000 1R000.000
Reading Correct Measure- o
No. Mk. Freq. Level Factor ment Limit  Over
MHz dBuv dB dBuVim  dBuVim  dB Detector
1 * 13030.000 1.99 49.21 5120 6820 -17.00 peak
HORIZONTA
Radiated Emission
60.0  dBu¥/m
FCC PKI
, FCC av1
S S S I S N L=
0
20
1000000 2000 3000 MHz) 5000 GO0 7000 $0009000 18000, 000
Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit ~ Over

MHz dBuv dB dBuVim dBuV/m dB Detector
1 * 13030.000 297 49.21 52.18 68.20 -16.02 peak
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| Above 1G (1GHz~18GHz) | Test mode:11AX20MIMO Test Channel:117
VERTICAL
Radiated Emission
80.0  dBu¥/m
FCC PKI
FCC AV
. B S R S S _
i
30
20
1000000 2000 3000 (MHz) 5000 GO0 7000 80005000 TRO000.000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit  Over
MHz dBuv dB dBuv/m  dBuvim  dB Detector
1 * 13070.000 2.04 49.23 5127 6820 -16.93 peak
HORIZONTA
Radiated Emission
80.0  dBu¥/m
FCC PK1
- T | Eecan
S
0
20
1000000 2000 3000 (MHz) 5000 G000 7000 #0009000 18000.000
Reading Correct Measure-
No. Mk. Freq. Level  Factor ment Limit  Over

MHz dBuV dB dBuV/m dBuvfm dB Detector

1 * 13070.000 263 49.23 51.86 68.20 -16.34 peak
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| Above 1G (1GHz~18GHz) |

Test mode:11AX20MIMO

Test Channel:153

VERTICAL
Radiated Emission
800 dBuVim
FCC PKI
FCC AV1
- — S - | _ — - IR | —
®
0
-20
1000000 2000 3000 [MHz] 5000 G000 7000 $000 9000 18000.000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuv dB dBuvim  dBuVim  dB Detector
1% 13430000 284 48.65 51.49 68.20 -16.71 peak
HORIZONTA
Radiated Emission
800 dBu¥/m
FCC PKI
- - N | ecan
5
0
20
1000000 2000 3000 [MHz) 5000 GOOD 7000 $0009000 12000.000
Reading Correct Measure- o
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuV dB dBuVim  dBuVim  dB Detector
1 * 13430000 316 48.65 51.81 6820 -16.39 peak

HY- FCC Part 15E-6E WIFI Ver.1.1
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| Above 1G (1GHz~18GHz) |

Test mode:11AX20MIMO

Test Channel:181

VERTICAL
Radiated Emission
80.0  dBuVim
FCC PK1
FCe avi
o S 1 -
0
-20
1000000 2000 2000 [MHz) R000  GOO0 7000 80009000 18000000
Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit ~ Over
MHz dBuv dB dBut/m dBuVim dB Detector
1* 13710000 212 49.15 51.27 68.20 -16.93 peak
HORIZONTA
Radiated Emission
80.0  dBu¥/m
FCC PK1
FCC AVI
o S ! —— | — 4=
10
-20
1000000 2000 3000 [MHz) 5000 GOOO FOOO 20003000 18000.000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit ~ Owver
MHz dBuV dB dBuvim dBuVim dB Detector
1 * 13710000 2.83 49.15 51.98 68.20 -16.22 peak

HY- FCC Part 15E-6E WIFI Ver.1.1
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| Above 1G (1GHz~18GHz) |  Test mode:11AX20MIMO Test Channel: 185
VERTICAL
Radiated Emission
80.0  dBuV/m
FCC PKI
FCC AV
. — — S S [ —>]< —_—
0
20
1000000 2000 3000 (MHz) 5000 6000 7000 80009000 1RO00.000
Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit ~ Over
MHz dBuv dB dBuV/m  dBuVim  dB Detector
1 * 13750000 2.04 49.32 5136 6820 -16.84 peak
HORIZONTA
Radiated Emission
80.0  dBuVsim
FCT PKI
CC AY1
N I R N L L oo
30
20
1000000 2000 3000 (MHz) 5000 GOOD 7000 #000 9000 1R00.000
Reading Correct Measure-
No. Mk. Freq. Level  Factor ment Limit  Over
MHz dBuv dB dBuV/im  dBuv/im  dB Detector

1 * 13750000 285 49.32 52.17 68.20 -16.03 peak
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Above 1G (1GHz~18GHz) |

Test mode:11AX20MIMO

Test Channel:189

VERTICAL

G0.0  dBu¥/m

Radiated Emission

o

-20

U T e Uy W

FCC PK1

I;CC A1
1=

1000000 2000 3000 [MHz] S000 G000 FODO 80009000 18000.000
Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit ~ Over
MHz dBuv B dBuvim  dBuVim  dB Detector
1 * 13790.000 193 49.49 5142 6820 -1678 peak
HORIZONTA
Radiated Emission
800 dBu¥/m
FCC PK1
icc A
30
20
1000.000 2000 3000 [MHz) 5000 OO0 F000 80009000 18000.000
Reading Correct Measure-
No. Mk. Fregq. Level Factor ment Limit ~ Over
MHz dBuv dB dBuvim  dBuvim  dB Detector
1% 13790000 267 4949 52.16 8820 -16.04 peak

HY- FCC Part 15E-6E WIFI Ver.1.1
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Above 1G (1GHz~18GHz) | Test mode:11AX20MIMO Test Channel:213
VERTICAL
Radiated Emission
800 dBuV/m
FCC PK1
FEC V1
S - S R —_— | — 1=
an
20
1000000 2000 2000 {MHz) 5000 GOOD 7000 20009000 1R000.000
Reading Correct Measure-
No. Mk. Fregq. Level Factor ment Limit ~ Over
MHz dBuv dB dBuVim  dBuvim  dB Detector
1 * 14030.000 0.80 50.97 5177 6820 -1643 peak
HORIZONTA
Radiated Emission
60.0  dBu¥/m
FCC PKI
FEC avi
S S (O B ——
0
20
1000000 2000 3000 MHz) 5000 GOOD 7000 $0009000 18000, 000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuv dB dBuV/m  dBuvim  dB Detector

1" 14030.000 1.64 50.97 52.61 68.20 -15.59 peak
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| Above 1G (1GHz~18GHz) |

Test mode:11AX20MIMO

Test Channel:229

VERTICAL
Radiated Emission
80.0  dBu¥/m
FCC PK1
FEC avi
- I 1 —— - — =
0
20
1000000 2000 3000 MHzZ) 5000 GOOD 7000 80009000 18000000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuv dB dBuv/im  dBuvim  dB Detector
1 * 14190000 -0.02 51.62 51.59 68.20 -16.61 peak
Radiated Emission
12000 dBuW/m
FCC AV
70 m FCC PK1
1
- " ot PRV -
20.0
7050.000 7OGS.00 708000 709500 7110.00 7125.00 7140.00 7155.00 7170.00 7200.00 MHz
Reading Correct Measure- o
No. Mk. Freq. Level  Factor ment Limit ~ Over
MHz dBuV dB/m dBuvim dBuvim dB Detector
1" 7125000 3326 11.19 44 45 68.20 -2375 peak

HY- FCC Part 15E-6E WIFI Ver.1.1
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HORIZONTA
Radiated Emission
80.0  dBu¥/m
FCC PK1
FCC AV
. A R N R
0
20
1000000 2000 3000 MHz) 5000 GOOD 7000 80009000 18000.000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuv dB dBuV/im  dBuVim  dB Detector
1 * 14190000 083 51.62 5245 68.20 -1575 peak
Radiated Emission
1200 dRwW/m
FCC AVl
70 FCC PK1
1
20.0
7050.000 7065.00  7080.00 709500 7110.00 712500 714000 715500  7170.00 7200.00 MHz
Reading Correct Measure- o
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuv dB/m dBuvim dBuvim dB Detector
1" 7125000 3229 11.19 4348 68.20 -2472 peak

HY- FCC Part 15E-6E WIFI Ver.1.1
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Above 1G (1GHz~18GHz) | Test mode:11AX20MIMO Test Channel:233
VERTICAL
Radiated Emission
80.0  dBu¥im
FCC PK1
FCC AVl
. o . S R S I - 1 —
®
30
20
1000.000 2000 3000 (MHz] 5000 OO0 7000 K000 9000 18000.000
Reading Correct Measure- o
No. Mk. Freq. Level Factor ment Limit  Over
MHz dBuy dB dBuVim dBuvim dB Detector
1 * 14230000 -0.17 51.56 5139 6820 -16.81 peak
HORIZONTA
Radiated Emission
80.0 dBu¥/m
FCC PK1
FCC AV1
I I NS I I 3
0
20
1000000 2000 2000 (MHz] 5000 GODD 7000 £0009000 18000.000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuv dB dBuVim dBuV/m dB Detector

1% 14230000 076 51.56 5232 68.20 -15.88 peak
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Above 1G (1GHz~18GHz) | Test mode:11AX40MIMO Test Channel:3

VERTICAL

Radiated Emission

60.0 dBu¥/m

FCC PKI
FCC AV
I . S I L — - -
10
-20
1000000 2000 3000 [MHz) S000 G000 7000 20009000 12000.000
Reading Correct Measure-
No. Mk. Freq. Level  Factor ment Limit ~ Over
MHz dBuv dB dBuVim  dBuVim  dB Detector
1 * 11930000 268 48.65 51.33 7400 -2267 peak
Radiated Emission
12000 dBuV/m
FCC AV
7o FCC PH1
i e WJ/ \L
b Lot il o WYY NP -k "
20.0
5500000 5550.00 560000  5650.00  5700.00 575000  5800.00  5850.00  5900.00 600000 MHz
Reading Correct Measure- o
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuv dB/m dBuvim dBuvim dB Detector
1* 5925000 3888 6.28 4516 6820 -2304 peak

HY- FCC Part 15E-6E WIFI Ver.1.1 Page 89/ 129 Report No.: RF240307009-06-003
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HORIZONTA
Radiated Emission
80.0  dBu¥/m
FCC PK1
- - L | 4 Focan
W
30
20
1000000 2000 3000 MHz) 5000 GODD 7000 $000S000 18000000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuY dB dBuvim  dBuVim  dB Detector
1% 11930.000 334 4865 51.99 7400 -2201 peak
Radiated Emission
1200 dBuW/m
FCC AV1
70 FCC PH1
1
N T e i e S B =
20.0
5500.000 5550.00 5S600.00 5650.00 S700.00 5750.00 S000.00 50650.00 5900.00 GO0D.00 MHz
Reading Correct Measure- o
No. Mk. Freq. level Factor ment Limit ~ Over
MHz dBuv dB/m dBuV/m dBuVim dB Detector
1" 5925000 43.80 6.28 50.08 68.20 -18.12 peak

HY- FCC Part 15E-6E WIFI Ver.1.1
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Above 1G (1GHz~18GHz) |

Test mode:11AX40MIMO

Test Channel:51

VERTICAL
Radiated Emission
80.0  dBu¥/m
FCC PKA
FCC AVl
- . 1 — L L -
a0
20
1000000 2000 3000 MHz) 5000 600D 7000 8000000 18000000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit ~ Ower
MHz dBuY dB dBuvim  dBuvim  dB Detector
1 * 12410000 220 4901 51.21 7400 -2279 peak
HORIZONTA
Radiated Emission
800  dBu¥/m
FCC PK1
FCC AVl
0
20
1000000 2000 3000 MHz) 5000 GOOD 7000 80009000 182000 000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit  Over
MHz dBuv dB dBuV/im  dBuV/im  dB Detector
1* 12410000 319 4501 5220 7400 -2180 peak

HY- FCC Part 15E-6E WIFI Ver.1.1
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| Above 1G (1GHz~18GHz) |

Test mode:11AX40MIMO

Test Channel:91

VERTICAL
Radiated Emission
800 dBuVim
FCC PK1
FCC AV
I N | S I 1 -
0
-20
1000 000 2000 3000 MHz] 5000 GO0D 7000 80009000 18000000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuv dB dBuVim  dBuVim  dB Detector
1* 12810000 269 48.62 51.31 68.20 -16.89 peak
HORIZONTA
Radiated Emission
800 dBuVim
FCC PK1
FCC AVl
I [ _ — -
0
-20
1000000 2000 3000 MHz] S000  GOOD 7000 $000 9000 18000000
Reading Correct Measure-
No. Mk. Freq. Level  Factor ment Limit ~ Over
MHz dBuv dB dBuvim  dBuVim  dB Detector
1* 12810.000 361 48.62 5223 6820 -15.97 peak

HY- FCC Part 15E-6E WIFI Ver.1.1
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| Above 1G (1GHz~18GHz) |

Test mode:11AX40MIMO

Test Channel:99

VERTICAL
Radiated Emission
80.0 dBu¥/m
FCC PK1
FCC AVl
— — — _—t L S [ ;]( —_—
30
-20
1000000 2000 3000 [MHz] S000 OO0 7000 £000 9000 18000000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuv dB dBuVim  dBuVim  dB Detector
1* 12890000 283 4844 5127 6820 -16.93 peak
HORIZONTA
Radiated Emission
800 dBuVim
FCC PKI
| Fcooavt
. N S — -
0
-20
1000 000 2000 3000 MHz] 5000 GOOD 7000 80009000 18000000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuv B dBuVim  dBuVim  dB Detector
1 * 12890.000 393 48.44 52 37 68.20 -15.83 peak
HY- FCC Part 15E-6E WIFI Ver.1.1 Page 93 /129 Report No.: RF240307009-06-003



8 28
HAIYUN

| Above 1G (1GHz~18GHz) |

Test mode:11AX40MIMO Test Channel:107

VERTICAL
Radiated Emission
80.0 dBu¥/m
FCC PKI
, FEC Avt
e S S I B S 1 —
0
-20
1000000 2000 3000 (MHz) 5000 G000 7000 0005000 18000000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuv dB dBuV/im  dBuVim  dB Detector
1 * 12970.000 239 48.97 51.36 68.20 -16.84 peak
HORIZONTA
Radiated Emission
80.0 dBu¥/m
FCC PKI
, FCC avi
A S S N — k- R
0
-20
000,000 2000 3000 [MHz) 5000 GOOD 7000 0005000 18000000
Reading Correct Measure- o
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuv dB dBuvim  dBuvim  dB Detector
1 * 12970.000 292 4897 51.89 68.20 -16.31 peak

HY- FCC Part 15E-6E WIFI Ver.1.1
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Above 1G (1GHz~18GHz) | Test mode:11AX40MIMO Test Channel:115
VERTICAL
Radiated Emission
800  dBu¥/m
FCC PK1
FCC &V1
- S S S S P
=
30
20
1000000 2000 3000 (MHz] 5000 OO0 7000 80009000 18000.000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuv dB dBuvim  dBuVim  dB Detector
1 * 13050.000 1.51 49.22 50.73 6820 -1747 peak
HORIZONTA
Radiated Emission
80.0  dBu¥/m
FCC PK1
FCC AV1
S SR ! S A —
0
20
1000000 2000 3000 (MHz) 5000 600D 7000 80009000 18000.000
Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit ~ Over
MHz dBuv dB dBuvim  dBuvim  dB Detector

1 * 13050000 3.1 49.22 52.33 68.20 -15.87 peak
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Above 1G (1GHz~18GHz) | Test mode:11AX40MIMO Test Channel:123
VERTICAL
Radiated Emission
60.0  dBu¥/m
FCC PK1
FCC AVl
S . T
E]
0
20
1000000 2000 3000 MHz) 5000 G000 7000 0009000 18000000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuv dB dBuV/m  dBuVim  dB Detector
1* 13130000 1.79 49.13 5092 6820 -17.28 peak
HORIZONTA
Radiated Emission
8.0 dBu¥/m
FCC PKI
- T | Fcan
¥
30
20
1000000 2000 3000 (MHz) 5000 GODO 7000 0009000 1R000.000
Reading Correct Measure-
No. Mk. Freq. Level  Factor ment Limit ~ Over
MHz dBuv dB dBuV/m  dBuVim  dB Detector

1 * 13130000 275 4913 51.88 68.20 -16.32 peak
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| Above 1G (1GHz~18GHz) |

Test mode:11AX40MIMO

Test Channel:147

VERTICAL
Radiated Emission
80.0 dBu¥im
FCC PKI
FCC AV1
- — — S I — _— — Ix —_—
0
-20
1000000 2000 3000 |MHz] S000  GOOO 7000 80009000 18000000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuY dB dBuVim  dBuVim  dB Detector
1 * 13370000 258 48.66 51.24 7400 -2276 peak
HORIZONTA
Radiated Emission
800 dBu¥/m
FCC PK1

1]

-20

AL S 1 5 | | S | O ¢ O R

IFCC AVl
L —

1000000 2000 3000 (MHz] 5000 GOOO 7000 80009000 18000.000
Reading Correct Measure- o
No. Mk. Freq.  Level  Factor ment Limit ~ Over

MHz dBuv daB

dBuv/m dBuvim dB Detector

1 * 13370.000 333 48.66

51.99 7400 -2201 peak

HY- FCC Part 15E-6E WIFI Ver.1.1
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Above 1G (1GHz~18GHz) | Test mode:11AX40MIMO Test Channel:179

HY- FCC Part 15E-6E WIFI Ver.1.1

VERTICAL
Radiated Emission
80.0 dBuVim
FCC PK1
FCC AV1
- - — — —_——— e - —_— - — ;]( —
0
-20
1000000 2000 3000 MHz] S000  GOOD 7000 $0009000 18000000
Reading Correct Measure-
No. Mk. Freq. Level  Factor ment Limit ~ Over
MHz dBuv dB dBuV/im  dBuVim  dB Detector
1* 13690.000 231 4915 51.46 68.20 -16.74 peak
HORIZONTA
Radiated Emission
800 dBu¥/m
FCC PKI
CC AV
I N A C e
0
-20
1000 000 2000 3000 MHz) 5000 GODD 7000 %000 9000 18000000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuv dB dBuVim  dBuVim  dB Detector
1* 13690.000 315 4915 5230 6820 1590 peak
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| Above 1G (1GHz~18GHz) |

Test mode:11AX40MIMO

Test Channel:187

VERTICAL
Radiated Emission
80.0 dBuVim
FCC PKI
FCC A¥1
- S - S I 1
10
-20
1000000 2000 3000 [MHz] 5000 OO0 7000 20009000 12000 000
Reading Correct Measure- o
No. Mk. Freq. Level Factor ment Limit  Over
MHz dBuv dB dBuVim  dBuVim  dB Detector
1* 13770000 1.39 49.40 50.79 68.20 -17.41 peak
HORIZONTA
Radiated Emission
800 dBu¥im
FCC PKI
- - | L L __icc:A_\n
30
-20
1000000 2000 3000 {MHz) S000 G000 7000 #0009000 18000000
Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit ~ Over
MHz dBuv dB dBuVim  dBuvim  dB Detector
1 * 13770.000 264 49.40 52.04 68.20 -16.16 peak
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| Above 1G (1GHz~18GHz) |  Test mode:11AX40MIMO Test Channel:195
VERTICAL
Radiated Emission
80.0  dBu¥/m
FCC PKI
FCC AV
_ S S I S S N 1 i
K
&1
20
1000.000 2000 3000 (MHz) 5000 GOOD 7000 80009000 18000.000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuv dB dBuv/m  dBuv/im  dB Detector
1 * 13880000 1.57 49.79 51.36 68.20 -16.84 peak
HORIZONTA
Radiated Emission
80.0  dBuV/m
FCC PKI
B - ) L FCC Av
Ed
0
20
1000.000 2000 2000 (MHz) 5000 GOOD 7000 80008000 18000.000
Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit  Over

MHz dBuy dB dBuvim dBuvim dB Detector
1 * 13850000 208 49.79 51.87 68.20 -16.33 peak

HY- FCC Part 15E-6E WIFI Ver.1.1 Page 100/ 129 Report No.: RF240307009-06-003



8 28
HAIYUN

| Above 1G (1GHz~18GHz) |  Test mode:11AX40MIMO

Test Channel:211

VERTICAL
Radiated Emission
80.0 dBu¥/m
FCC PKI
FCC AV1
A . S I S S S it
X
0
-20
1000.000 2000 3000 [MHz) 5000 GOOD 7000 S000S000 18000000
Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit ~ Over
MHz dBuv dB dBuVim  dBuVim  dB Detector
1 * 14010.000 -0.18 50.90 50.72 6820 -17.48 peak
HORIZONTA
Radiated Emission
80.0  dBu¥/m
FCC PK1
FLC AY1
I (U R A L — e~
10
-20
1000.000 2000 3000 [MHz) 5000 GOOD 7000 £000S000 18000000
Reading Correct Measure- o
No. Mk. Freq. Level Factor ment Limit ~ Owver
MHz dBuv dB dBuv/m  dBuVim  dB Detector
1* 14010.000 1.15 50.90 52.05 68.20 -16.15 peak

HY- FCC Part 15E-6E WIFI Ver.1.1 Page 101 /129
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| Above 1G (1GHz~18GHz)

| Test mode:11AX40MIMO

Test Channel:227

HY- FCC Part 15E-6E WIFI Ver.1.1

VERTICAL
Radiated Emission
80.0  dBu¥/m
FCC PK1
FCC Av1
. - — —_— _ - _— — — }]{ —
30
20
1000.000 2000 3000 [MHz) 5000 OO0 700D 80009000 12000000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBu\ dB dBu\im dBuVim dB Detector
1" 14170.000 -0.30 51.53 51.23 68.20 -16.97 peak
Radiated Emission
1200 dBuV/m
FCC AVl
70 FCC PK1
1
200
7050.000 7065.00 706000 709500 7110.00 712500  7140.00 715500  7170.00 7200.00 MHz
Reading Correct Measure- o
No. Mk. Freq. Level Factor ment Limit  Over
MHz dBuv dB/m dBuVim dBuVim dB Detector
1* 7125.000 3185 11.19 43.04 68.20 -25.16 peak

Page 102 /129
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HORIZONTA
Radiated Emission
800 dBuVim
FCC PKI
Fic AVl

0
-20

1000 000 2000 3000 [MHz] 5000 GOD0 7000 £0009000 182000000

Reading Correct Measure- o
No. Mk. Freq.  Level Factor ment Limit ~ Over
MHz dBuv B dBuVim  dBuVim  dB Detector
1 * 14170.000 062 51.53 5215 6820 -16.05 peak
Radiated Emission
1200 dRBuV/m
FCC AVl
70 FCC PK1
1
20.0
7050.000 7O65.00 7080.00 7009500 7110.00 7125.00 7140.00 7155.00 170,00 7200.00 MH=z
Reading Correct Measure- o
No. Mk. Freq. Level Factor ment Limit  Over
MHz dBuV dB/m dBuvim dBuVim dB Detector
1% 7125000 3197 11.19 4316 6820 -2504 peak
HY- FCC Part 15E-6E WIFI Ver.1.1 Page 103 /129 Report No.: RF240307009-06-003
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| Above 1G (1GHz~18GHz) | Test mode:11AX80MIMO Test Channel:7
VERTICAL
Radiated Emission
800 dBu¥/m
FCC PK1
FCC AWVl

S S I R S i
30
-20

1000000 2000 2000 IMHz] RO00 G000 F0OO $0009000 18000.000

Reading Correct Measure- o
No. Mk. Freq.  Level Factor ment Limit ~ Over
MHz dBuv dB dBuVim  dBuVim  dB Detector
1 * 11970.000 202 4874 50.76 7400 -2324 peak
Radiated Emission
1200 dBuW/m
FCC AVl
70 FCC PE1
1
PR LEra s ey b M PR Pyt b oo J » PR,
20,0
5900.00 6000.00 MHz

5500.000 5550.00 5600.00 5650.00 5700.00 5750.00 SE00.00 5850.00

Reading Comect Measure-
No. Mk. Freq.  Level Factor ment

MHz dBuv dB/m dBuVim dBuVim dB Detector
1" 5925.000 4205 6.28 48.33 68.20 -19.87 peak

Limit Over

HY- FCC Part 15E-6E WIFI Ver.1.1 Page 104 /129 Report No.: RF240307009-06-003
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HORIZONTA
Radiated Emission
80.0 dBuwV/m
FCC PK1
- - N |, Fecan
£
0
20
1000000 2000 000 MHzZ) 5000 GOOD 7000 $0009000 182000.000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit ~ Owver

MHz dBuy dB dBuvim dBuvim dB Detector
1* 11970000 312 48.74 51.86 7400 -2214 peak

Radiated Emission

1200 dBuV/m
FCC AV1
70 FCC PE1
1
! - [REEE TY +, i -y o
2000
5500.000 5550.00 5600.00 5650.00 5700.00 5750.00 5600.00 5850.00 5900.00 600000 MHz

Reading Correct Measure-
No. Mk. Freq.  Level Factor ment

MHz dBuv dB/m dBuV/m
1" 5925000 4742 6.28 53.70 66.20 -1450 peak

Limit Over

dBuvim dB Detector

HY- FCC Part 15E-6E WIFI Ver.1.1 Page 105 /129 Report No.: RF240307009-06-003
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| Above 1G (1GHz~18GHz) |  Test mode:11AX80MIMO Test Channel:55
VERTICAL
Radiated Emission
80.0  dBuVim
FCC PKI
FCC AV
S S ! - I
0
20
1000000 2000 3000 (MHz) 5000 GOOD 7000 8000S000 1RO00. 000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuv aB dBuv/m  dBuVim  dB Detector
1% 12450.000 2.04 48.77 50.81 7400 -23.19 peak
HORIZONTA
Radiated Emission
80.0  dBu¥/m
FCC PKI
FCC AV
e S I S _— 2
0
20
1000000 2000 3000 (MHz) 5000 GOOD 7000 80009000 18000000
Reading Correct Measure-
No. Mk. Freq. Level  Factor ment Limit ~ Over

MHz dBuv dB dBuvim dBuVim dB Deetector
1* 12450.000 3.38 48.77 52.15 7400 -21.85 peak

HY- FCC Part 15E-6E WIFI Ver.1.1 Page 106 / 129 Report No.: RF240307009-06-003
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| Above 1G (1GHz~18GHz) |

Test mode:11AX80MIMO

Test Channel:87

VERTICAL
Radiated Emission
80.0 dBu¥/m
FCC PK1
FCC AY1
A . S N — - 3 -
0
-20
1000000 2000 3000 (MHz) 5000 G000 7000 80009000 18000000
Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit ~ Over
MHz dBuv dB dBuVim  dBuVim  dB Detector
1* 12770.000 3.13 48.55 51.68 68.20 -16.52 peak
HORIZONTA
Radiated Emission
80.0  dBuY/m
FCC PKI
FCC AV
e S S I B —— - — ) -
0
-20
1000000 2000 3000 [MHz) 5000 GOOD 7000 20009000 18000000
Reading Correct Measure- o
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuV dB dBuVim  dBuVim  dB Detector
1% 12770.000 379 48.55 5234 68.20 -15.86 peak

HY- FCC Part 15E-6E WIFI Ver.1.1
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Above 1G (1GHz~18GHz) | Test mode:11AX80MIMO

Test Channel:103

VERTICAL

Radiated Emission

80.0  dBu¥/m
FCC PKI
FCC AVl
o S 1 L L 1 .
0
-20
1000000 2000 2000 [MHz) 5000  GOO0 7000 $0009000 18000.000
Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit ~ Over
MHz dBuv dB dBuVim  dBuVim  dB Detector
1% 12930.000 208 48.65 50.73 68.20 -17.47 peak
HORIZONTA
Radiated Emission
80.0 dBu¥im
FCC PK1
FCC A¥1
- — — - L _ —— - _g( —
0
-20
1000000 2000 2000 [MHz) G000 G000 7000 #0009000 182000.000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuv dB dBuVim  dBuVim  dB Detector
1% 12930000 3.84 48.65 52.49 6820 -15.71 peak

HY- FCC Part 15E-6E WIFI Ver.1.1 Page 108 /129
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| Above 1G (1GHz~18GHz) |

Test mode:11AX80MIMO

Test Channel:119

VERTICAL
Radiated Emission
800 dBuVim
FCC PK1
FCC AV
I N | S I 1 -
x
0
-20
1000 000 2000 3000 MHz] 5000 GO0D 7000 80009000 18000000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuv B dBuVim  dBuVim  dB Detector
1 * 13090.000 145 49.23 50.68 68.20 -17.52 peak
HORIZONTA
Radiated Emission
80.0 dBuVim
FCC PKi
4 FCC avi
I N ! S I 1 -
0
20
1000.000 2000 3000 [MHz] 5000 G000 7000 80009000 18000000
Reading Correct Measure- o
No. Mk. Freq. Level Factor ment Limit ~ Owver
MHz dBuv dB dBuV/im  dBuVim  dB Detector
1 * 13090.000 329 4923 5252 6820 -15.68 peak

HY- FCC Part 15E-6E WIFI Ver.1.1
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| Above 1G (1GHz~18GHz) |  Test mode:11AX80MIMO Test Channel:135
VERTICAL
Radiated Emission
800 dBu¥/m
FCC PKI
FCC Av1
- S ! — - P
=
30
20
1000000 2000 3000 |MHz] 5000  BOO0D  FOOOD B000 9000 18000.000
Reading Correct Measure- o
No. Mk. Freq. Level  Factor ment Limit ~ Over
MHz dBuv dB dBuVim  dBuVim  dB Detector
1 * 13250.000 1.99 48.89 50.88 6820 -17.32 peak
HORIZONTA
Radiated Emission
80.0  dBu¥/m
FCC PKI
- - | | Fecan
4
30
20
1000000 2000 3000 (MHz]  S000 G000 7000 %000 9000 18000.000
Reading Correct Measure- o
No. Mk. Freq. Level  Factor ment Limit  Owver
MHz dBuv dB dBuV/m  dBuVim  dB Detector

1 * 13250.000 3.02 48.89 51.91 68.20 -16.29 peak

HY- FCC Part 15E-6E WIFI Ver.1.1 Page 110/ 129 Report No.: RF240307009-06-003
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Above 1G (1GHz~18GHz) |

Test mode:11AX80MIMO

VERTICAL
Radiated Emission
80.0  dBu¥/m
FCC PKI
FCC AY1
e S S I B S
0
-20
1000.000 2000 3000 [MHz) 5000 OO0 7000 20009000 18000.000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuv dB dBuVim  dBuVim  dB Detector
1 * 13410000 2.33 48.58 50.91 68.20 -17.29 peak
HORIZONTA
Radiated Emission
80.0  dBu¥/m
FCC PKI
FCC AY1
0
-20
1000.000 2000 3000 (MHz) 5000 GOOO 7000 80005000 18000.000
Reading Correct Measure- o
No. Mk.  Freq. Level Factor ment Limit ~ Over
MHz dBuv dB dBuVim  dBuVim  dB Detector
1% 13410000 3.51 48.58 52.09 68.20 -16.11 peak
HY- FCC Part 15E-6E WIFI Ver.1.1 Page 111 /129 Report No.: RF240307009-06-003
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Above 1G (1GHz~18GHz) | Test mode:11AX80MIMO Test Channel:167
VERTICAL
Radiated Emission
800 dBuY/m
FCC PK1
FCC AwWl
. 0 R — - _ - -1 —
H
0
-20
1000000 2000 nn IMHz] R000 G000 F0O0 $0009000 18000.000
Reading Correct Measure- o
No. Mk. Freq.  Level Factor ment Limit  Over
MHz dBuV dB dBuV/m dBuVim dB Detector
1 * 13570000 1.97 4930 5127 6820 -16.93 peak
HORIZONTA
Radiated Emission
800 dBu¥/m
FCC PK1

L N 1 |6 Ot Iy | | | WA

i CC AV

o

20
1000.000 2000 3000 (MHz] 5000 G000 7000 R0009000 18000.000
Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit  Over

MHz dBuY dB dBuvim  dBuvim  dB Detector
1 13570.000 2.80 49.30 52.10 68.20 -16.10 peak

HY- FCC Part 15E-6E WIFI Ver.1.1 Page 112 /129 Report No.: RF240307009-06-003
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Above 1G (1GHz~18GHz) | Test mode:11AX80MIMO Test Channel:183

HY- FCC Part 15E-6E WIFI Ver.1.1

VERTICAL
Radiated Emission
80.0 dBu¥/m
FCC PKI
FCC AVI
e S S I B sl Bl T
0
-20
1000.000 2000 3000 [MHz) 5000 OO0 7000 20005000 18000000
Reading Correct Measure-
No. Mk. Freq.  Level Factor ment Limit ~ Over
MHz dBuv dB dBuvim  dBuvim  dB Detector
1 * 13730000 1.04 49.24 50.28 68.20 -17.92 peak
HORIZONTA
Radiated Emission
80.0  dBu¥/m
FCC PK1
fec Avi
A I S I — - 4=
0
-20
1000.000 2000 3000 [MHz) 5000 GOOD 7000 20009000 18000.000
Reading Correct Measure- o
No. Mk.  Freq. Level Factor ment Limit  Over
MHz dBuv dB dBuVim  dBuVim  dB Detector
1% 13730000 264 49.24 51.88 6820 -16.32 peak

Page 113 /129
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Above 1G (1GHz~18GHz) Test mode:11AX80MIMO

Test Channel:199

VERTICAL
Radiated Emission
80.0 dBuY/m
FCC PRI
- - N | ran
®
0
-20
1000000 2000 2000 [MHz) S000 GOOD 7000 20009000 18000000
Reading Correct Measure-
No. Mk. Freq. Level  Factor ment Limit ~ Over
MHz dBuv dB dBuv/im  dBuV/m B Detector
1 * 13890000 1.79 50.00 51.79 68.20 -16.41 peak
HORIZONTA
Radiated Emission
80.0 dBuVi/m
FCC PKI
ECC AV
I IR AR A L[ g
0
-20
1000000 2000 3000 [MHz) 5000 G000 7000 20009000 18000000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuv dB dBuvim  dBuVim  dB Detector
1 * 13890000 227 50.00 5227 6820 -1593 peak

HY- FCC Part 15E-6E WIFI Ver.1.1 Page 114 /129
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| Above 1G (1GHz~18GHz) |

Test mode:11AX80M

IMO

Test Channel:215

VERTICAL

80.0 dBu¥/m

Radiated Emission

FCC PK1
FCC AV1
- — — _t - —_ —— — 1x —
0
-20
1000.000 2000 3000 {MHz) 5000 GOOD 7000 #0009000 18000.000
Reading Correct Measure- o
No. Mk.  Freq. Level Factor ment Limit  Over
MHz dBuv dB dBuVim  dBuvim  dB Detector
1 * 14050.000 0.04 51.04 51.08 68.20 -17.12 peak
Radiated Emission
1200 dRuV/m
FCC AV
70 FCC PK1
1
200
7025000 704250 F0E0.00 707750 709500 7112.50 713000 F147.50 7165.00 720000 MH=z
Reading Correct Measure- o
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuv dB/m dBuvim dBuVim dB Detector
1* 7125000 3211 11.19 43.30 68.20 -2490 peak

HY- FCC Part 15E-6E WIFI Ver.1.1
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HORIZONTA
Radiated Emission
800 JdBu¥im
FCC PK1
FRC AV
I . S I N L =
a0
-20
1000000 2000 3000 [MHz) 5000 GOD0 7000 20009000 182000000
Reading Correct Measure-
No. Mk.  Freq. Lewvel Factor ment Limit ~ Over
MHz dBuv B dBuvim  dBuvim  dB Detector
1 * 14050000 1.60 51.04 52.64 6820 -1556 peak
Radiated Emission
12000  dBuV/m
FCC AVl
70 FCC PK1
1
20,0
7025000 704250 706000 JO077.50 F095.00 J112.50 713000 F147.50 7165.00 720000 MH=z
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit  Over
MHz dBuv dB/m dBuv/m dBuVim dB Detector
1* 7125000 3317 11.19 44 36 68.20 -2384 peak

HY- FCC Part 15E-6E WIFI Ver.1.1
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| Above 1G (1GHz~18GHz)

Test mode:11AX160MIMO

Test Channel:15

VERTICAL

dBu¥sm

Radiated Emission

80.0
FCC PK1
FCC AY1
- S R R R S . i o
a0
20
1000 000 2000 3000 HHz) 5000 GOOD 7000 80009000 18000 000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit  Over
MHz dBuv B dBuv/im  dBuVim  dB Detector
1 * 12050.000 2.01 43.76 50.77 74.00 -23.23 peak
Radiated Emission
1200  dBwWim
FCC AVl
70 FCC PK1
1
e gt M Aerabey
20.0
5500000 555250 560500 565250  5710.00 576250  5B15.00 586750  5520.00 6025.00 MHz
Reading Correct Measure- o
No. Mk. Freq. Level Factor ment Limit  Over
MHz dBuv dB/m dBuV/m dBuVim dB Detector
1" 5925000 4267 6.28 48 95 68.20 -1925 peak

HY- FCC Part 15E-6E WIFI Ver.1.1
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HORIZONTA
Radiated Emission
80.0 dBu¥/m
FCC PK1
4 FCC AV
- B S O —_— ] —- -
0
20
1000.000 2000 3000 MHz) 5000 OO0 7000 0009000 18000.000
Reading Correct Measure- o
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuV dB dBuvim dBuvim dB Detector
1 * 12050.000 3.82 48.76 5258 7400 -2142 peak
Radiated Emission
12000 dBuV/m
FCC AV1
70 FCC PK1
1
2000
5500.000 555250 5605.00 565750 5710.00 S5762.50 5815.00 5867.50 592000 6025.00 MH=z
Reading Correct Measure- o
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuV dB/m dBuVim dBuVim dB Detector
1" 5925.000 4677 6.28 53.05 6820 -15.15 peak

HY- FCC Part 15E-6E WIFI Ver.1.1
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Above 1G (1GHz~18GHz)

Test mode:11AX160MIMO

Test Channel:47

VERTICAL
Radiated Emission
80.0  dBu¥/m
FCC PK1
FCC AV1
 _ . ! — L L - -
0
-20
1000 000 7000 3000 [MHz) 5000 GOD0 7000 80009000 18000.000
Reading Correct Measure-
No. Mk. Freq. Level  Factor ment Limit ~ Owver
MHz dBuv dB dBuVim  dBuVim  dB Detector
1* 12370000 281 438.87 51.68 7400 -2232 peak
HORIZONTA
Radiated Emission
800 dBu¥im
FCC PKI
; FCC avi
I . S I — | —1- -
0
-20
1000000 2000 3000 MHz] 5000 G000 7000 80009000 18000.000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuv dB dBuVim  dBuvim  dB Detector
1 * 12370000 366 4887 5253 7400 -2147 peak

HY- FCC Part 15E-6E WIFI Ver.1.1
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| Above 1G (1GHz~18GHz) | Test mode:11AX160MIMO Test Channel:79
VERTICAL
Radiated Emission
80.0  dBu¥/m
FCC PK1
FCC AV1
S SR ! S 1 —
0
20
1000000 2000 3000 (MHz) 5000 GO0 7000 $000S000 18000.000
Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit ~ Over
MHz dBuv dB dBuVim  dBuVim  dB Detector
1% 12690.000 3.16 48.32 5148 7400 -2252 peak
HORIZONTA
Radiated Emission
80.0  dBu¥/m
FCC PK1
FCC AVl
- S ! S N 1 —
30
20
1000.000 2000 3000 (MHz] 5000 G000 7000 RO00S000 18000.000
Reading Correct Measure- o
No. Mk. Freq. Level Factor ment Limit ~ Owver
MHz dBuv B dBuvim  dBuVim  dB Detector

1 * 126890.000 3.34 48.32 51.66 7400 -22.34 peak

HY- FCC Part 15E-6E WIFI Ver.1.1 Page 120/ 129 Report No.: RF240307009-06-003
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| Above 1G (1GHz~18GHz) | Test mode:11AX160MIMO Test Channel:111
VERTICAL
Radiated Emission
80.0  dBu¥/m
FCC PK1
FCC &V1
S S RN N -
30
-20
1000.000 2000 3000 (MHz) 5000 GODN 7000 80003000 18000.000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuvY dB dBuvim dBuvim dB Detector
1 * 13010000 2.04 49.20 5124 6820 -1696 peak
HORIZONTA
Radiated Emission
80.0  dBu¥/m
FCC PK1
- - N L Fcan
S
0
20
1000000 2000 3000 (MHz) 5000 OO0 7000 80009000 18000.000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuv dB dBuVim dBuVim dB Detector

1* 13010000 269 49.20 51.89 68.20 -16.31 peak
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| Above 1G (1GHz~18GHz) | Test mode:11AX160MIMO

Test Channel:143

VERTICAL
Radiated Emission
800 dBuVim
FCC PKI
FCC AV1
I B _ S I L
0
20
1000000 2000 2000 [MHz] 5000 GOOD 7000 8000 9000 12000.000
Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit ~ Over
MHz dBuv B dBuV/im  dBuV/im  dB Detector
1 * 13330000 228 48.80 51.08 7400 -2292 peak
HORIZONTA
Radiated Emission
80.0 dBuV/m
FCC PKI
FCC AV
0
-20
1000000 2000 3000 [MHz] S000  GOON 7000 £000 9000 18000000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit  Over
MHz dBuv B dBuvim  dBuV/im  dB Detector
1% 13330000 336 48.80 5216 7400 -21.84 peak

HY- FCC Part 15E-6E WIFI Ver.1.1
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Above 1G (1GHz~18GHz) | Test mode:11AX160MIMO Test Channel:175

HY- FCC Part 15E-6E WIFI Ver.1.1

VERTICAL
Radiated Emission
80.0 dBuY/m
FCC PK1
FCC AV1
P
0
20
1000 000 2000 3000 MHz) 5000 GODD 7000 $000S000 18000000
Reading Correct Measure-
No. Mk. Freg. Level Factor ment Limit ~ Over
MHz dBuv dB dBuVim  dBuVim  dB Detector
1 * 13650000 1.12 4930 5042 6820 -17.78 peak
HORIZONTA
Radiated Emission
80.0 dBu¥/m
FCC PK1
){cc av
0
20
1000.000 2000 3000 NHz) 5000 RODD 7000 80005000 18000000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit  Over
MHz dBuv B dBuvim  dBuvim  dB Detector
1* 13650000 311 4930 5241 68.20 -1579 peak
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| Above 1G (1GHz~18GHz) | Test mode:11AX160MIMO Test Channel:207
VERTICAL
Radiated Emission
80.0 dBu¥/m
FCC PKI
FCC AVl
I . S I - e
X
10
20
1000.000 2000 3000 [MHz]) K000  BOOD FDOO 80009000 18000.000
Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit ~ Over
MHz dBuv dB dBuvim  dBuVim  dB Detector
1 * 13970000 0.15 50.62 50.77 68.20 -1743 peak
Radiated Emission
1200 dBuV/m
FCC AWl
70 FCC PE1
L
A Ruaty A
200
6985.000 700650 702800 704950 J071.00 7092.50 J114.00 7135.50 7157.00 7200.00 MH=z
Reading Correct Measure- o
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuv dB/m dBuVim dBuVim dB Detector
1" 7125000 33.11 11.19 44 .30 68.20 -2390 peak
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HORIZONTA

B0.0  dBu¥/m

Radiated Emission

30

L L P 1 5 I I | | S | | R U W |

Ff: AWl

FCC PK1

20
1000.000 2000 3000 MHz) 5000 GOD0 7000 20005000 18000.000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuv dB dBuVim dBuvim dB Detector
1* 13970.000 152 50.62 52.14 68.20 -16.068 peak
Radiated Emission
1200  dBwW/m
FCC AV1
70 FCC PK1
1
20.0
6985.000 700E.50 7028.00 704950 F071.00 7092.50 7114.00 7135.50 715700 7200.00 MH:z
Reading Correct Measure- o
No. Mk. Freq. Level Factor ment Limit  Owver
MHz dBuv dB/m dBuvim dBuVim dB Detector
1" 7125000 3266 11.19 43.85 68.20 -2435 peak

The high frequency, which started from 18GHz to 40GHz, was pre-scanned and the result which was
20dB lower than the limit line was not recorded in this report.
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3.8 AC Conducted Emissions Measurement
2.8.1 Test Limit

Limits
Frequency (MHz) QP (dBuV) AV (dBuV)
0.15-0.50 66 - 56 56 - 46
0.50-5.0 56 46
5.0-30 60 50

Note 1: The lower limit shall apply at the transition frequencies.

Note 2: The limit decreases linearly with the logarithm of the frequency in the range 0.15MHz to 0.5MHz.

2.8.2 Test Setup

Vertical Reference Ground Plane

40 cm EUT Test Receiver

80 cm

LISN =

L Horizontal Reference Ground Plane
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2.8.3 Test Result

Note:
1. Correct Factor = LISN Factor + Cable Loss + Pulse Limiter Factor, the value was added to
Original Receiver Reading by the software automatically.
2. Measurement = Reading + Correct Factor.
3. Over = Measurement — Limit

Note: This adapter has been tested the conducted emission with the EUT separately. We only
recorded the data of the worst mode. Please see the following:

150kHz~30MHz Worst Case Operating Mode: AX160-MIMO Channel 79
Line

Conducted Emission Measurement
800 dRuV

\

SN
LRI A e

T i i e e B

0150 1 ] [MHz] H] 30.000

Reading Correct Measure- o
No. Mk. Freq. level Factor ment  Limit  Over

MHz dBuv dB dBuv dBuv dB Detector ~ Comment
17 0.1500 36.56 20.05 56.61 66.00 -9.39 QP
2 0.1500 923 20.05 2928 56.00 -2672 AVG
3 01787  31.54 20.08 51.62 6455 -1293 QP
4 0.1787 1976 20.08 39.684 5455 1471 AVG
5 02740 2132 20.05 41.37 61.00 -19.63 QP
6 0.2740 14.93 20.05 34.98 5100 -16.02 AVG
7 0.4460 13.98 20.29 34.27 56.95 -22868 QP
8 0.4460 6.89 20.29 2718 4695 1997  AVG
9 0.7100 20.89 20.04 40.93 56.00 -15.07 QP
10 07100 8.1 20.04 28.15 4600 -17.85 AVG
11 1.9860 845 20.18 28.63 56.00 -27.37 QP
12 1.9860 2.88 20.18 23.06 46.00 -2294 AVG
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| 150kHz~30MHz Worst Case Operating Mode: AX160-MIMO Channel 79

Neutral

Conducted Emission Measurement
Mo deuv

30

H r k | .J"Wb’\"i“‘“”"‘”m

LT ST R S
Yon st Ta T T e e B G

0150 05 [MHz] 5 30,000

Reading Correct Measure- o
No. Mk Freq.  level  Factor ment Limit ~ Over

MHz dBuv dB dBuv dBuv dB Detector ~ Comment
1 0.1540 3533 20.29 55.62 6578 -1016 QP
2 0.1540 6.62 20.29 26.91 55.78 -28.87 AVG
3 01731 31.81 20.26 52.07 6481 -1274 QP
4 01731 10.71 20.26 30.97 5481 -2384 AVG
5 0.2672  19.31 20.07 39.38 6120 -2182 QP

6 0.2672 12.03 20.07 3210 51.20 -19.10  AVG
0.6220 1835 20.22 38.57 56.00 -1743 QP
06220 558 20.22 2580 4600 -2020 AVG
0.6940 -1.33 20.14 18.81 56.00 -3719 QP

10 0.6940 -4.40 20.14 15.74 4600 -2026 AVG
11 0.0460 -1.40 20.07 18.67 56.00 -3r33 QP
12 0.0460 -449 20.07 1558 4600 -3042 AVG
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Statement

1. The report is invalid without the official seal or special seal of Shenzhen Haiyun

Standard Technology Co., Ltd. (hereinafter referred to as the unit).
2. The report is invalid without the signature of the approver.
3. The report is invalid if altered arbitrarily.
4. The report shall not be partially copied without the written approval of the unit.
5. The reported test results are only valid for the tested samples.

6. If there is any objection to the test report, it shall be submitted to the test unit within 15

days from the date of receiving the report, and the overdue shall not be accepted.

Shenzhen Haiyun Standard Technology Co., Ltd.

Address: Room 110, 111, 112, 113, 115, 116, Block B, Jinyuan Business Building, No.
302, Xixiang Avenue, Labor Community, Xixiang Street, Baoan District, Shenzhen,

China
Tel: 0755-26024411

Email: service@hy-lab.cn

(END OF REPORT)
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